
MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 
WIRING 01 AGRAMS 

FIG. 08-1 R-IOO, R-ll0, R-120, R-130 SERIES (LEFT HAND DRIVE) 

FIG. 08-2 R-l00, R-ll0, R-120, R-130 SERIES (RIGHT HAND DRIVE) 

FIG. 08-3 R-I40-4x4, R-150, R-160, R-I60-4x4 (LEFT HAND DRIVE) 

FIG. 08-4 R-I40-4x4, R-150, R-160, R-160-4x4 (RIGHT HAND DRIVE) 

FIG. 08-5 RC-160 SERIES 


GENERATORS 
FIG. 06-6 6V, 35 AMP., 6V, 40 AMP., STANDARD AND 12V, 30 AMP., CODE 0614 
FIG. 08-7 6V, 40 AND 45 AMP., CODE 0810, 6V, 50 AND 55 AMP., CODE 0811; AND 12V, 50 AMP., CODE 0812; 

6V, 40 AMP., LSP1, CODE 0863; 6V, 50 AMP., CODE 0664 

GENERATOR BRACKET AND DRIVE 

FIG. 06-8 6V, 35 AMP., STANDARD; 6V, 40 AND 45 AMP., CODE 0810; 12V, 30 AMP., CODE 0614 
FIG. 08-9 6V, 40 AMP., LSC 1, CODE 0863i 6V, 50 AND 55 AMP" CODE 0811; 6V, 50 AMP., CODE 0864; 

12V. 50 AMP., CODE 0812 

GENERATOR REGULATOR 

FIG. 08-10 	 REGULATOR, ASM. 

ST ARTING MOTOR 

FIG. 08-11 	 W, FOR GASOLINE ENGINES 

(R-ll0 SERIES BELOW 43823) 

(R-I20 SER IES BELOW 8912) 

(R-130 SERIES BELOW 6836) 

(R-I40-4x4 SERIES BELOW 640) 

(R-160 SERIES BELOW 19483) 

(R-160-4x4 SERIES BELOW 598) 

(RC-160 SERIES BELOW 1913) 


FIG. 08-12 	 6V, FOR GASOLINE ENGINES 
FOR SD-220 ENGINE 


(R-IOO SERIES - 501 AND UP) 

(R-110 SERIES - 43823 AND UP) 

(R-I20 SERIES - 6912 AND UP) 

(R- 130 SERIES - 6836 AND UP) 

(R-I40 SERIES - 640 AND UP) 

(R-150'SERIES - 1700 AND UP) 


FoR SD-240 ENGINE 

(R-110 SERIES - 43823 AND UP) 

(R-120 SERIES - 8912 AND UP) 

(R-130 SERIES - 6836 AND UP) 

(R-I40 SERIES - 640 AND UP) 

(R-150 SERIES - 1700 AND UP) 

(R-160 SERIES - 19483 AND UP) 

(R-160-4x4 - 598 AND UP) 

(RC-160 - 1913 AND UP) 


FOR BD-264 ENGINE 

(R-I40-4x4 SERIES-640 TO 1308) 

(R-160 SERIES-19483 TO 40083) 

(R-160-4x4 SERIES-598 TO 1205) 

(RC-160 SERIES -1913 TO 3862) 


FIG. 08-12A - 6V AND 12V, FOR GASOLINE AND LPG ENGINES 
FOR BD-264 GASOLINE ENGINES (6 VOLT) 


(R-I40-4x4 SERIES-1309 AND UP) 

(R-160 SERIES-40083 AND UP) 

(R-160- 4x 4 SERI ES -1206 AND UP) 

(RC-lI,O SERIES-3863 AND UP) 


FOR SD-240 LPG ENGINE (6 VOLT) 

(R-ll0 SERIES-59105 AND UP) 

(R-120 SERIES-13173 AND UP) 

(R-'160 SERIES-40180 AND UP) 

(R-160- 4x 4\ SERIES -1206 AND UP) 


PRINTED IN UNITED sTATES OF AMERtCA 

08-1 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

ST ARTING MOTOR - Continued 

FIG. OS-12A - 6V AND 12V, FOR GASOLINE AND LPG ENGINES - Continued 

FOR SD-24O AND SD-264 GASOLINE ENGI NE (12 VOLT) 

(R-160 SERIES-3S419 AND UP) 

(RC-160 SERIES -3671 AND UP) 


FIG. 08-13 - 12V, FOR GASOLINE ENGINES 

(R-14O-4x4, R-160-4K4 SERIES) 

(R-160 SERIES-BELOW 38419) 

(RC-160 SERIES -BELOW 3671) 


FIG. 08-14 - 6V AND 12V; FOR LPG ENGINES 
6 VOLT SYSTEMS 


(R-110 SERIES-BELOW 59105) 

(R-120 SERIES-BELOW 13173) 

(R-130 SERIES-501 AND UP) 

(R-150 SERIES-501 AND UP) 

(R-160 SERIES-BELOW 40180) 

(R-160-4x4 SERIES-BELOW 1206) 


12 VOLT SYSTEMS 

(R-I60, R-160-4x4 SERIES) 


DISTRIBUTORS 

FIG. 08-15 DISTRIBUTOR, ASM. 

DISTRIBUTOR VACUUM CONTROL 
FIG. 08-16 VACUUM CONTROL UNIT 

COIL 
FIG. 08-17 IGNITION COIL, ASM. 

INSTRUMENTS 
FIG. 08-21 

SWITCHES 
FIG. 08-IS IGNITION AND STARTER SWITCH (LEFT HAND DRIVE) 

FIG. 08-19 IGNITION SWITCH (RIGHT HAND DRIVE) 

FIG. 08-20 STARTER SWITCH (RIGHT HAND DRIVE) 

FIG. 08-22 FUEL GAUGE SWITCH 

FIG. 08-23 LIGHT SWITCH 

FIG. 08-24 DIMMER SWITCH 


LIGHTS 

FIG. 08-25 HEADLIGHTS (SEALED BEAM) 

FIG. 08-26 HEADLIGHTS (TILT RAy) 

FIG. 08-27 PARKING LIGHTS' 

FIG. 08-28 HEADLIGHT JUNCTION BLOCK 

FIG. 08-29 TAIL LIGHT (GUIDE) (NOT FOR BODY, CODES 1610, 1617, 1618) EARLY PRODUCTION 

FIG. 08-30 TAIL LIGHT (GROTE) (NOT FOR BODY, COOES 1610, 1617, 161S) EARLY PRODUCTION 

FIG. 08-31 TAIL LIGHT (GUIDE) (FOR BODY, CODES 1610,1617,1618) 

FIG. 08-32 TAIL LIGHT (NOT FOR BODY, CODES 1610, 1617, 1618) LATE PRODUCTION 

FIG. 08-32A STOP AND TAIL LIGHT BRACKET AND LICENSE PLATE BRACKET (R-l00, R-1I0, R-I20, R-I30 SERIES) 

FIG. 08-32B STOP AND TAIL LIGHT BRACKET AND LICENSE PLATE BRACKET (MOUNTED ON SIDE RAIL) 


(R-I40-4x4, R-I50, R-160, R-I60-4x4, RC-I60 SERIES) 
FIG. 08-3X STOP AND TAIL LIGHT BRACKET AND LICENSE PLATE BRACKET (MOUNTED ON CROSSMEMBER) 

(R-l60, R-160-4x4, RC-I60 SERIES) 

FIG. 08-38 LICENSE PLATE LIGHT 

FIG. 08-39 FRONT AXLE WARNING LIGHT (R-I40-4x4 AND R-I60-4x4 SERIES) 


HORNS 
FIG. 08-33 HORN - R:"100, R-Il0, R-12O, R-130 SERIES 

FIG. 08-34 HORN (R-14O-4x4, R-160-4x4,LEFT HAND DRIVE) 

FIG. 08-35 HORN (R-150, R-l60; LEFT HAND DRIVE) (R-14O-4x4, R-160-4x4, RIGHT HAND DRIVE) 

FIG. OS-36 HORN (RC-I60 SERIES) 


HORN RELAY 
FIG. OS-37 RELAY 

PRINTED IN UNITED STATES QF' AMERICA 

08-2 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

BATTERY BOX 
FIG. 08-40 FOR R-l00, R-l10, R-120, R-J30 SERIES 

FIG. 08-41 6V (FOR R-14O-4x4, R-150, R-160, R-160-4x4 SERIES) 

FIG. 08-42 6V (FOR RC-l60 SERIES) 

FIG. 08-43 FOR 12\1, WITH GASOLINE ENGINES 

FIG. 08-44 FOR 12V, WITH LPG ENGINES 


PRINTED IN UNITt::D STATIES 0'" AMERICA 

08-2A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
MEMORANDA 

,..AINTED IN VNITEO STATES OF AMEFf'CA 

08-21) 

Donated by John & Susan Hansen - For Personal Use Only



II
MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM III 

18 1'7 
I / 

/ 

I~ 

..~ 

40 41 ~48 
I I \ \ 
I I \ \

-d-i--,tiJ~ 

8-8717 

FIG. 08-1 - WIRING DIAGRAM 
(R-100, R-llO, R-120, R-130 Series - With Left Hond Drive) 

NO. 
I H PART NUMBERREQ'O 

PRINTED IN UNITED STATES OF AMERICA. 

08-3 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-1 - WIRING DIAGRAM - Continued· 

10 CABLE, ASM. I 
: SCREW, HEX-WASHER-HD., SLT., TAP., No. 10NC x 3/8", CABLE TO AOAP. I=WASHER, LK., No. 10, INT. I 

NUT, HEX., No. 10NF I 
SCREW, RO-HO., No. 10NF x 3/8", CABLE TO OASH PNL. I 
WASHER LK ., No 10; INT i I 

II ADAPTER I 
12 SWITCH (SEC SEPARATE ILLUSTRATION) 

~(2CP) 2 
14 DOMETER (SE E GROUP 10) 

15 LAMP (I ep) 1 
16 CLUSTER (5 EE SEPARATE ILLUSTRATION) 

17 SWITCH (SEE SEPARATE ILLUSTRATION) 
1(:) GROl>'IMET 1 
19 REGULATOR (SEE SEPARATE ILLUSTRATION) 

20 HA~SS 1 

21 FUEL GAUGE SENDER UNIT (SEE GROUP 15) 


22 CLIP AR 


23 SWITCH (SEE SEPARATE ILLUSTRATION) 

24 CONNECTOR 2 


25 COIL (SEE SEPARATE ILLUSTRATION) 


26 CLIP 
 5 
SCREW, RO-HD., No. 12 x 3/8" 5 

27 GAUGE I 

28 SCREW, RD-HD., No. 8NC X 1/4" 1 
WASHER, LK., No.8, INT. I 

29 ~TRIBUTOR (SEE SEPARATE ILLUSTRATION) 
30 RELAY (SEE SEPARATE ILLUSTRATION) 

3 1 SWITCH (SEE GROUP 4) 

32 RING ! 2 

33 HORN (SEE SEPARATE ILLUSTRATION) 

34 PLUG 
Ac-44 COMMERCIAL (COLO) 6 

Ac-46 COMMERCIAL (HOT) 6 

AC-45 COMMERCIAL (STD.) 6 
AUTO LITE A-5 (COLD) 6 
AUTO LITE A-9 (HOT) 6 
AUTO LITE A-7 (STD.) 6 
CHAMPION J-7 (COLD) 6 
CHAMPION J-II (HOT) i 6 

CHAMPION J-B (5 TO.) 6 
GASKET 6 

GROMMET I 

36 CL IP I 

37 GENERATOR (SEE SEPARATE ILLUSTRATION) 

38 BLOCK (SEE SEPARATE ILLUSTRATION) 


39 LIGHT (SEE SEPARATE ILLUSTRATION) 


40 TERMINAL 6 


35 


PRtNTED IN UNITED STATES OF AMER'ICA 

08-4 

103 173 HY 
139 282 H 


138 534 

115 999 

121 722 


1'18 534 


81 104 RI 

125 588 

115 273 

~------

82 40b RI 

96 437 R92 

63 402 H 

46 893 H 

74 365 H 
16 600 RI 

-". 

84 779 HB 

132 750 
138 166 

25 900 HO 

124 652 HA 


77 268 R91 

66 500 R91 


61 185 R91 

73 loB R91 

73 107 R91 


loB 074 HA 

70 673 R92 


645 478 R91 

103 225 H 


117 975 
101 381 H 

103 232 H 

Donated by John & Susan Hansen - For Personal Use Only



KEY 

41 

42 

43 

MT-97 

SET 

NIPPLE 
COIL END 

D ISTR. END 

TERMI NAL 

GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-1 - WIRING DIAGRAM - Continued 

I 

NO. 
FtEQ'O 

1 

I 
., 

8 

I H PART NUMBER 

57 000 R93 

93 726 RI 
120 09'5 

17 070 D 

_. 

._­

I 

PRINTED IN UNITED STATES OF AMERICA 

08-5 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

2 
I 

4f ~ 
I I 

FIG. 08-2 - WIRING DIAGRAM 
(R-100, R-llO, R-120, R-130 Series 

KEY OEseR I PTI ON 

I HEADLIGHT (SEE S£ PARA T£ ILLUSTRATION) 


" HARNESS (S££ SEPARATE ILLUSTRATION) 


3 
 GROMMET 

4 BLOCK (SEE S£PARATE ILLUSTRATION) 


5 GENERATOR (S£E SEPARATE ILLUSTRATION) 


6 HffiN (SEE SEPARATE ILLUSTRATION) 


7 RELAY (SEE SEPARATE I LLUsTRAT I ON) 

8 CLIP 
BOLT J HEX-HO., 3/8NF x 3/4" 

WASHER J LK., 3/8", MED. 


NUT, HEX., 3/8NF 


9 MOTOR, STARTING (SH SEPARATE ILLUSTRATION) 


10 Cl),,"'c. .... ,'-'" 


II CLIP 


- With Right Hand Drive) 

NO~ 
MEQ'O 

" I 

I 

I 

I 

I 
I 

4 
AR 

8.8118 

, H PART NUMBER 

77 305 H 

140 787 
182 716 
103 321 
103 026 

46 893 H 


63 402 H 

PRINTED IN UN.TED STATES OF AMERICA 

08-6 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 tIGROUP 08 - ELECTRICAL SYSTEM 

1 

KEY oEseRl PTI ON NO. I ! H PART NUMBER 

FIG. 08-2 - WIRING DIAGRAM - Continued 

12 CABLE I -p,7 449 R91 


13 SWITCH (SEE SEPARATE ILLUSTRATION) 


14 GAUGE (ENGINE UNIT) I 85 615 HA 


15 ,lASHER. LX., No.8, I NT. I 138 166 


SCREW I 132 750 

16 ADAPTER 1 81 104 R I 


I 


17 CABLE, ASM. I 103 173 HY 


SCREW, CASLE TO ADAPTER I 139 282 H 


WASHER LX. No. 10 INT. I 118 514 


NUT HE x. No. 10Nr I 115999 


SCREW, RD-HO. No. 10Nr x ~/8", CABLE TO OASH PANEL I 121 722 


WASHER LX. No. 101 I NT. I 138 534 


Iii CLIP 2 145 4 il 

19 Cli P 2 100770 H 


20 GROMMET I 84 583 R I 


21 SWITCH (SEE SEPARATE ILLUSTRATION) 


22 i lAMP (2 cp') 2 125 588 


23 Sf'lct.UUMlItl< (SEE GROUP 10) 


24 lAMP (Iep) I 115 273 


25 CLUSTER (SEE SEPARA'TE ILLUSTRATION) 


26 SWITCH (SEE SEPARATE I LLUSTRAT ION) 


27 SWITCH (SEE SEPARATE ILLUSTRATION) 


28 GROMMET I 82 486 RI 
 ._. 

29 REGULATOR (SEE SEPARATE ILLUSTRATION) 


30 CLI P I 90 414 R I 


31 HARNESS I 96 440 R92 


32 FUEL GAUGE SENDER UNIT (SEE GROUP 15) 


33 Cl:IP 5 'f!l365 H 

SCREW, RD-HD .. No. 12 x '1/8". SELF TAPPING ! 'i 16 600 RI 


34 CABLE, ASM, I 706" R91 


35 
 COIL (SEE SEPARAT£ ILLUSTRATION) 

36 SCREW, RD-HD No 8NC x 1/4" I 132 750 

I WASHER LK No. 8 I NT. I 138 166 


0,7 GAUGE I 84 779 HB 


_3 8 DISTRIBUTOR (SEE SEPARATE ILLUSTRATION') 


RING 2 25 900 He 


40 CABLE 


STO CODES 0810 0811 I 57 030 R91 


CODE s 0809 1202 I 120 786 R91 


39 


41 CLI P I 101 381H 


: 

PRINTED IN UNITED STATES OF AMERICA 

08-7 

Donated by John & Susan Hansen - For Personal Use Only



---

m 
MT-97 NtGROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-2 - WIRING DIAGRAM - Continued 

42 PLUG 
AC -44 COMME Rei A L COLD 6 124 652 HA 
Ac-46 COMMERCIAL, HOT 6 77 26C5 R91 
AC-45 COMMERCIAL, STD. 6 66 500 R91 
Auro LITE A~5, COLD 6 61 185 R91 
AUTO LITE A-9, HOT 6 73 108 R91 
AUTO LITE A-7, STD. 6 73 107 R91 
CHAMPION J-7 COLD 6 108 074 HA 
CHAMPION J-I I, HOT 6 70 673!,92 
CHAMP I0"_ J-B, STD, 6 645 478 R91 

GASKET 6 103 225 H 

43 LIGHT (SEE SEPARATE ILLUSTRATION) 

44 TERM INAL 6 103 232 H 

45 SET I 57 000 R93 

46 NIPPLE 
COil END I 93 726 RI 
DISTR . END 120 0957 .­

47 TERMINAL 8 i 17 070 D 
i 

.­

.- .~. 

i 

--- ;------' 

, 

PRINTED IN UNITED STATES OF AMERICA 

i 

08-8 

Donated by John & Susan Hansen - For Personal Use Only



IIlI 
MT-97 Rev. No.2, 7/56 HIGROUP 08 - ELECTRICAL SYSTEM 

~. 
I I 

46 46 

~J 

1I-B7I9 

FIG. 08-3 - WIRING DIAGRAM 
(R-140-4x4, R-150, R-160, R-160-4x4 Series, With left Hand Drive) 

KEY DescRIPTION NO. 
REQ'O I H PART NUMBER 

I 

2 

3 

HEADLIGHT (SEE SEPARATE ILLUSTRATION) 

HARNESS (SEE SEPARATE IllUSTRATION) 

GROMMET 2 77 305 H 

4 

5 

CABLE 

6 VOL T (FOR GASOl I NE AND LPG ENGINES) 

12 VOLT 

FOR GASOLINE ENGINES 

FOR LPG ENGINES 

FOR CODES 0863 AND ()364 
GENERATOR (SEE SEPARATE ILLUSTRATION) 

1 

1 

I 

1 

120 786 R91 

rQ 626 R91 

57 028 R91 

70 627 R91 

6 CABLE 

6 VOLT (FOR GASOLINE AND 

12 VOLT 

FOR GASOLINE ENGINES 

FOR LPG ENGINES 

LPG ENGINES) I 

I 

I 

5703 1 R91 

70632 R91 

57 035 R9 

7 MOTOR, STARTING (SEE SEPARATE I l lUB TRA T I ON) 

PRINTED IN UNITED STATES OF AMEf'ICA 

08-9 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-3 - WIRING DIAGRAM - Continued 

8 GAUGE I 85 615 HA 

9 SCREW, RD-HO., SLT. No. 8NC x 1/4" I 100 749 

WASHER, LK. No.8, !NT. I 115 544 

10 CLIP 2 127 753 

II CABLE, ASM. I I 101 In HY 
SCREW, HEX., WASHER-HO., SL T., TAP, No 10NC x 3/8", eASLE TO ADAP. I 139 282 H 

WASHER, LK., No. 10, INT. 2 138 534 
SCREW, RD-HO., SL T. ~ No. IONF x 3/8", eASLE TO DASH PNL. I 100 763 

NUT, HEX., No. 10NF 1 103 088 

12 ADAPTER I 81 104 RI 

13 GROMMET I 82 486 RI 
14 HARNESS, ASM. I 96 439 R92 
15 REGULATOR (SEE SEPARATE ILLUSTRATION) 

16 SWITCH (SEE SEPARATE ILLUSTRATION) 

17 LAMP 

6 VOLT, 2cp 2 125 588 
12 VOLT, 1-1/2 ep 2 127 934 

.. ..-~-

18 SPEEDOMETER (s EE GROUP 10) 

19 LAMP 

6 VOLT, I cP I 115 273 

12 VOLT, I eP 1 131 282 

20 CLUSTER (SEE SEPARATE ILLUSTRATION) 

21 . SWITCH (SEE SEPARATE I LLUSTRATI0".l 

22 GROMMET I 

R- 153 AR 42 486 H 

R- 163 AR 53 324 R I 

23 GROMMET I 81 985 Rl 

24 CLIP AR 63 402 H 

25 GAUGE, FUEL (SEE GROUP 15) 

26 CL IP AR 77 278 RI 

27 CLIP 

W/O FRAME REINF. AR 63 402 H 

W/FRAME REINF~ ' .. AR 85 059 RI 

28 CONNECTOR 46 893 H 

29 SWITCH (SEE GROUP 04) 

30 GROM'-1ET '\ 81 986 RI 

3 1 SWITCH (SEE SEPARATE ILLUSTRATION) 

32 CLIP 5 74 365 H 

SCREW, RO-HO., SLT. TAP No. 12 x 3/8" 5 16600 RI 

COIL (SE,E SEPARATE ILLUSTRATION)33 

PRINTED IN UN'TED STATES OF AMERICA 

08-10 

Donated by John & Susan Hansen - For Personal Use Only



m 

MT-97 HIGROUP 08 - ELECTRICAL SYSTEM 

NO.
KEY DESCRIPTION I H PART NUMBER

RE,Q'O 

FIG. 08-3 - WIRING DIAGRAM - Continued 

34 SCREW, RD-HO , SL T., No. 8NC x 1/4" I 132 150 

INT~WASHER, LK. No.8; I 138 166 

GAUGE I 84 779 HB 


36 D ISTR I BUTOR (SEE SEPARATE ILLUSTRATloNt 


37 


35 

RELAY (SEE SEPARATE ILLUSTRATION) 


'18 HORN (SEE SEPARATE ILLUSTRATION) 


39 RING 2 25 900 HO 


40 PLUG 

AUTO LITE A-5 (COLD) 6 61 185 R91 


AUTO LITE A-9 (HOT) 6 108 R91
73 
Au TO LITE A-7 (s TO. ) 6 73 107 R91 

Ac-44 COMMERCIAL (COLO) 6 124 652 HA 

Ac-46 COMMERCIAL (HOT) 6 77 268 R91 

AC-45 COMMERCIAL (STD.) 6 66 500 R91 

CHAMPION J-l (COLD) 6 108 074 HAI 
CHAMPION J-II (HOT) 6 70 673 R92 


CHAMPION~.. (STD.) 6 645 478 R91 


GASKET 6 103 225 H 


41 GROMMET I 117 975 

42 CL IP I 101 ,81 H 


43 BLOCK (SEE SEPARATE_ ILLUSTRATION) 


44 LIGHT (SEE SEPARATE ILLUSTRATION) .­
45 TERMINAL 6 103 232 H 


46 SET I 57 000 R93 


47 NIPPLE 


COIL END I 93 726 RI 

DISTR. END "7 120 095 

48 TERMINAL 8 17 070 D 

i 

49 BREAKER, W/TERMINAL BLOCK, ASM. (USED WI TH SIDE MOUNTED FUEL TANKS - CODES 


1502, 1503, 1504. 1505) 1 101 386 R91 


BRACKET I 101 385 RI 


50 BLOCK, AS M. 2 84 565 R91 

51 NUT, HEX., No. 10NF 6 103 088 


WASHER LK. No. 10 INT. 6 138 534 


52 BREAKER, ASM. 84 563 R91 


53 SCREW, PAN-HD., CRS., TAP, No. 10NF x 3/8" 167 157
t± 
54 BOLT. H[X-HD. 3/8NF x I" I 182 718 


55 WASHER LK 3/8" INT./EXT 2 178 551 


56 , NUT, HEX., 3/8NF I 1 101026 


57 CABLE 


FOR GASOLINE ENGINES I 
 88 939 R91 
FOR LPG ENGINES I 144 449 HY 

58 BOLT, w/NUT, AS-M. AR 26 453 HX 

PRINTED IN UNITEO STATES OF AMERICA 

08-11 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

I 
1 

4.6 

I r:::1r:=:;:==
I .......__~L,___, 

! I 
47 48 

11-8720 

FIG. 08-4 ­ WIRING DIAGRAM 
(R-140-4x4, R-150, R-160, R-160-4x4 Series, With Right Hand Drive) 

KEY DESCRIPTIONI 

I HEADLIGHT (SEE ~ARATE I LLUSTRAT I ON) 

2 HARNESS (SEE SEPARATE ILLUSTRATIONl 

GROMMET 

4 BLOCK (SEE SEPARATE ILLUSTRATION) 

3 

GENERATOO (SEE SEPARATE I LLUSTRAT I ON) 

6 HOON (SEE SEPARATE ILLUSTRATION) 

7 RELAY (SEE .SEPARATE I LLUSTRAT I ON) 

5 

8 CLIP 

>l/fRAME RE I Nf. 

W/O FRAME REINf. 

9 CONNECTOO 

10 GROMMET 

II SWITCH (SEE SEPARATE I LLU:;TRAT~N J 
12 GAUGE 

13 SCREW RO-HD., SLT., No. 8NC x 1/4" 
WASHER, LK., No.8, INT. 

PRINTED IN UNITED STATES OF AMERICA 

08-12 

NO. I I H PART NUMBER
R£Q'O i 

2 77 305 H 

I 

I 

AR ~ 402 H 


AR ~ 059 RI 


4 ~~ 
3. §.i 98~1 

.1 ~ 

1 100J:t2.. 

I 
 122~ 

ie. 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 hiGROUP 08 - ELECTRICAL SYSTEM 

-1 

KEY OEseR I PTION NO, I H PART NUMBERI 

REQ'O , 

FIG. 08-4 - WIRING DIAGRAM - Continued 

--14­ ADAPTER I 1)1 104 RI 

15 CABLE, ASM. 

SCREW, HEX., WASHER-HD., SLT., TAP, No. 10NC X 3/8", 

WASHER LK. No. 10, INT. 

NlJT, HEX., No. 10NF 

SCREW, RD-HD., No. 10NF x 3/8", CABLE TO DASH PANEL 

CABLE TO ADAPTER 

I 

I 

I 

2 

I 

I 

103 173 HY 

139 282 H 

138 534 

103 088 
100763 

16 

17 

18 

19 

CLIP 

CLIP 

GROMMET 

SWITCH (SEE SEPARATE I LLUSTRAT ION) 

2 

1 

I 

145 411 

100 770 H 

84 58} RI 

'-­

20 lAMP 

6 YOLT, 2 CP 

12 YOLT, 1-1/2 CP 

2 

2 

---..~.-

125 588 

127 934 

21 SPEEDOMETER (SEE GROUP 10) 

22 LAMP 

6 YOLT, I CP 

12 YOLT, 1 CP 

I 

I 

115 273 

1~12& 

23 

24 

25 

26 

27 

28 

29 

30 

jl 

CLUSTER (SEE SEPARATE I LLUSTRAT I ON) 

~TCH (SEE SEPARATE IllUSTRATION) 

SWITCH ( SEE SE PARA 1£ I LLUSTRAT I ON) 

GR()t.fo1ET 

HARNESS 

CLIP 

SWITCH (SEE GROUP 04) 

REGULATOR (SEE SEPARATE ILLUSTRATION) 

GAUGE (SEE GROUP 15) 

1 

I 

I 

82 486 RI 

96 440 R92 

904i4 RI 

32 

I 

GR<»1ET 

R-153 

R-163 
---~-

AR 

AR 

42486 H 

'i"! V4 RI 

33 

34 
35 

GR<»1ET 

CLIP 

CLIP 

AR 

AR 

AR : 

8198'SRI 

63 402 H 

77 278 R I 

36 

i 

Cli P 

SCREW RD-HD. SL T. TAP No 12 x 3/8" 

5 

5 

74 365 H 

16600 RI 

37 CABLE 

6 VOLT (FOR GASOLINE 

12 yOLT 

FOR GASOLINE ENGINES 

FOR LPG. ENGINES 

AND LPG ENGINES) 1 

I 

I 

70 -631 

70632 
')7 0,,) 

R91 

R91 

R91 

38 COil (SEE SEPARATE ILLUSTRATiON) 

39 SCREW, RD-HD., SL T., No 8NC 

WASHER LK., No 8, I NT 

X 1/4" : I 

I 

100 749 

II '),;;44 

PRINTED IN UI'JITE:D STATES OF AMERtCA 

08-13 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


I NO.KEY I H PART NUMBERommnO" REO'O 

FIG. 08-4 - WIRING DIAGRAM - Continued 

40 GAUGE I l3lI 779 HB 

41 DISTRIBUTOR (SEE SEPARATE ILLUSTRATION) 

42 RING 2 25 900 HO 

43 CABLE 

6 VOLT (rOR GASOLINE AND LPG ENGINES) I 120786 R91 

12 VOLT 

FOR GASOLINE ENGINES 1 70 626 R91 

FOR LPG. ENG I NE S I 57 028 R;J-I 

44 CLI P I 101 3cll H 

45 PLUG 

AUTO LITE A-5, COLO 6 61 185 R91 

AUTO LITE A-9 HOT 6 73 1<::8 R91 

AUTO LITE A-7, STD. 6 73 107 R9 1 

Ac-44 COMMERCIAL, COLO 6 12lib52 H"­
Ac-46 COMMERCIAL, HOT 6 77 268 R91 

AC-45 COMMERCIAL, STD. 6 66500 R91 

CHAMPION J-7, COLD 6 108 074 HA 

CHAMPION J-II, HOT 6 70 673 R92 

CHAMPION J-8; STD. 6 645 478 R91 

GASKET 6 103 225 

46 LIGHT (SEE SEPARATE ILLUSTRATION) 


47 TERMINAL 6 103 232 H 


48 SET I 57 000 R';J3 


49 NIPPLE 


COl l END I 93 726 RI 


DISTRIBUTOR EHO 7 120 095 


50 TERMINAL 8 17 070 D 


51 GROMMET J J 17 975 


52 MOTOR, SURTING (SEE SEPARATE ILLUSTRATION) 


BREAKER wlTtRM I HAL BLOCK ASM. (USED WITH SIPE MOUNTED FUEL TANKS,53 


CODES 1502, 1503 1504, 1505) I 101 386 R91 


BRACKET I 101 385 RI 


i 


54 BLOCK, ASM. 2 84 565 R91 


55 NUT, HEX., No. 10NF 6 103 088 

WASHER, LK. z No. 10 INTo i 6 1'18 ~14 


56 BREAKER, ASM. 1 84 563 R91 

SCREW, PAN ..HO., CRS., TAP, No. 10NF X 3/8" 2 i67 15757 

58 CA_BLE 


FOR GASOl I Nr. ENGINES I 88 939 R91 


r OR LPG. ENG I NE S I 144 449 HY 


59 i BOLT HEX-HD., 3/8NF x I" I 182 718 


60 WASHER, LX., 3/8", INT./EXT. 2 178 551 


61 NUT, HEX 1/8NF I 10'1 0i/6 


62 BOLT, w/NUT, ASM. AR 26 453 HX 

PRINTED IN UNITED STATES OF AMERICA 

08-14 

Donated by John & Susan Hansen - For Personal Use Only



III
MT-97 IIIGROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-5 ­ WIRING DIAGRAM 
(RC-l60 Series) 

KEY DESCRIPTION 

I HEADLIGHT (SEE SEPARATE ILLUSTRATION) 

2 HARNESS (SEE SEPARATE ILLUSTRATION) 

3 CLIP 

4 GROMMET 

5 CLIP 

6 CABL~ 

6 VOLT 

12 vOLT 

7 CLI P 

8 CLIP ._­
9 GENERATOR (SE_E SE?ARA TE I LLUSTRAT I ON) 

1O HARNESS ASM. 

II eLi P 

12 MOTOR, START I NG (SEE SEPARATE ILLUSTRATION) 

13 CLIP 

14 BLOCK (SEE SEPARATE: ILLUSTRATION) 

15 GRO++1ET 
PRINTED IN UNITED STATES OF AMERICA 

NO, 
REO'O 

2 

2 

I 

1 

1 

AR 


I 


t 

t 

I 

I 

I H PART NUMBER 

88 398 R I 


77 305 H 


74 365 H 
.~ 


57 034 R9t 


57 035 R9t 


63 402 H 

101 308 H 

87 901 R92 

632 692 

tOO 770 H 

84 583 R I 

08-15 

Donated by John & Susan Hansen - For Personal Use Only



III!I 
MT-97 IIIGROUP 08 -: ELECTRICAL SYSTEM 

_K_E_Y__~________________________,_D_E_S_C_R_'_P_T~'_D_N________________________ .~I__R_~D_D:_D~________'~HPARTNUMBEA 
FIG. 08-5 - WIRING DIAGRAM - Continued 

16 

17 

HARNESS, A SM. 

SWITCH (SeE SE PARA IE ILLUSTRATION) 

I I 87 903 R92 

18 LAMP 
6 VOLT 2 CP 
12 VOLT 1-1/2 CP 

2 
2 

125 5&1 
127 934 

19 SPEEDOMETER (S!;!; GROUP 10) 

20 LAMP 
6 VOLT 
12 VOLT 

I CP 
1 CP ! 

1 
I 

115 273 
131 282 

21 
22 
23 
24 

CLUSTER (S!;E SEPARATE ILLUSTRAT ION) 

SWITCH (SEE SE PARA TE t "UST~Tlmd 
GROMMET 
HARNESS, ASM. 

I 
I 

82 486 RI 
97 255 R92 

25 SCREW, RD-HO., SLT., No. 8NC 
WASHER, LK.• , No.8, INT. 

x 1/4" I 
I 

100 749 
115 544 

26 

27 
28 

29 

GAUGE 
REGULATOR 
GROMMET 
BRACKET 

(SEE SEPARATE ILLUSTRATION) 
I 

I 

I 

85 615 HA 

117 957 
88 082 RI 

30 PLUG 

AUTO LITE A-'5 COLD 
AUTO LITE A-9, HOT 
AUTO LITE A-7, STD. 
~4 COMMERCIAL, COLD 

Ac-46 COMMERCIAL, HOT 
AC-45 COMMERCIAL,' STD. 

CHAMPION J-lz COLD 
CHAMPION J-II ... HOT 
CHAMP ION J-8, STD. 

GASKET 

6 
6 
6 
6 
6 
6 
6 
6 
6 
6 

61 185 R91 
73 108 R91 
73 107 R91 

124 652 HA 

77 268 R91 
66 500 R91 

108 011 HA 
70 673 R92 

645 478 R91 
103 225 H 

31 TERMINAL 8 17 070 0 

32 NI PPLE 

COl L END 
OISTR. END 

I 
7 

93 726 RI 
120 09'5 

33 
34 
'\'5 

I 

SET 
TERMINAL 
GAUGE fUEl (S££ GROUP 15l 

I 

6 
57 000 R93 

10'\ 2'\2 H 

36 CLIP 

W/fRAME REINf. 
W/O fRAME REINf. 

AR 

AR 

8'5 0'i9 R I 
6< 402 H 

37 
38 

39 

08-16 

CONNECTOR 
SWITCH (SEE 
GRCMolET 

GROUP 04) 

PA:INT1£D IN UNITED STATES OF AMERICA 

2 

3 

46893 H 

81 986 RI 

Donated by John & Susan Hansen - For Personal Use Only



m 
MT-97 NtGROUP 08 - ELECTRICAL SYSTEM 

KEV 
NO. 

REO'D 
I H PART NUMBER 

FIG. 08-5 - WIRING DIAGRAM - Continued 

40 

41 

42 

43 

COIL (SEE 

CLIP 

RING 

GAUGE 

SEPARATE ILLUSTRATION) 

I 

2 

I 

103213 H 

25 900 HO 

84 779 HB 

44 SCREW, RD-HD., SLT., No. 8NC 

WASH ER, LK ., No. tJ, I NT. 

x 1/4" I 
1 

100 749 

115 5JjJj 

,-­

45 

46 

DISTRIBUTOR 

J>.WITCH (SEE 

(SEE SEPARATE ILLUSTRATION) 

SEPARA TE I LLUSTRAT ION) 

47 BLOCK 

SCREW 

w/WASHER 

w/WASHER 

ASM 

ASM 

I 

I 

I 

§8lI32 R91 

424 335 

424 337 

48 

49 

50 

51 

52 

J31-.OCK 

HAfl.NESS ASl-I. 

GROM~p 

RELAY (SEE SEPARATE ILLUSTRATION) 

HORN (SEE SEPARATE ILLUSTRAT ION) 

1 

I 

I 

1464 Y 

97 257 R91 

36 080 H 

53 CABLE ASM 

SCREW, HEX. WASHER-HD. SLT., 

WASHER, LK No. 10 

BOLT, HEX-HO, 1/4NF x 1/4" 

NUT. HEX 1/4NF 

WASHER LK. 1/4" INT./EXT 

TAP, No. 10NC x 3/8" 

'I 
I 

I 

1 

I 

I 

i 103 173 HY 
139 '21)2' H 

138 534 
182 654 

103 024 

174 916 

54, 

55 
56 

')7 

58 

59 
60 

61 

eLI P 

CABLE 

LIGHT (SEE SEPARATE ILLUSTRATION) 

CABLE 

BOLT HEX-HO., 3/8NF x I" 

WASHER LK j/8" I NT / EXT 

NUT, HO. 3/8Nf 

BOLT w/NUT ASM. 

I 

1 

I 

I 

2 

I 

AR 

101 381 H 

70626 R91 

'i8 939 R91 

182 718 

1785'51 
103 026 

264,)'1 HX 

62 BREAKER, W/TERl-IINAL BLOCK, ASM. 

CODES 1502, 1503, 150Q, 15051 

BRACKET 

(USED WITH SIDE MOUNTED ,UEL 

"----,, 

TANKS, 

I 

I 

101-186 R91 

101 ,8') R91 

63 BLOCK, ·ASM. 2 84 565 R91 

64 NUT, HEX., 

WASHER 

No. 

LK 

10NF 

No 10 I NT 

b 
6 

103'088 

1'.\8 534 

65 
66 

BREAKER, ASM 

SC~ PAN-HD eRS TAP No 10Nf x '1/8" 
1 

2 

84 563 R91 

167 157 

i 
i 

PRINTED IN UNITED STATES OF AMERICA 

08-17 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

10 ~_-18 
/ 

8 " 5 8 'I 8 /11
" \ \ I I / 1/ 

" \ ~I f I ~../lS"\ I / or ...... 
S" ~\ 'I i./ ~-18 
~Q ~ 1 ¥ lik-14 

~ 

18 
18 21 

I 
22 211 26 

J I I 
J I I 
I I I 
I I I 
I I I 

..,.~ ,,'-, ........ 
" " 

~@' 
~ 
88 

'-­
82 

.......
81 80 28 

\ 
42 ---to ~ \ 

~;~=~"_,"m,,, \ 
23 

mm!!#l) _---18 
8 t 

I 
34 _-18 A-l42174-----­

FIG. 08-6 - GENERATOR (6 Volt, 35 Amp., Standard; 6 Volt, 40 Amp., Standard; 
And 12 Volt, 30 Amp., Code 0814) 

NO. REQ'O 

OELCO-REMYKEY DESCRIPTION GENERATOR 
PART NUMBER 

1 100031 1100019 1102005 

GENERA TOR, AS M. 

6 VOll, 40' AMP. I 1100031 

6 YOLT, 35 AMP. I 1100019 

12 YOll, 30 AMP. I 1102005 
II FRAME I I 1923069 

2 ARM 2 2 2 1878183 

3 SPRING 2 2 2 1900!l29 
4 WASHER 2 2 2 18574 12 

5 HOLDER I 1 I 1922288 

6 BRUSH, ASM. 2 2 2 1923295 

7 SCREW, RD-HD., No. 6NC~ x 1/4" 2 2 2 ':) 1'12 688 

8 WASHER, lK., No 6 2 2 2 1904377 
STUD I I 1 1921860 

10 NUT, HEX., No. 12NC 4 4 4 C2 103 089 
II WASHER, lK. 4 4 4 1904661 

12 WASHER, fl. 2 2 2 1881409 

13 WASHER I I I 1858753 
14 BUSHING I 1 I 1885090 

9 

15 COIL, A5M. 

GEN. 1100031 I 1925691 

GEN. 1100019 I 1921356 
GEN. 1102005 19227011 

(6 NOT SERVICED SEPARATELY 

~HER I I 80~n4:i--!1­
18 SCREW 2 2 1843646 

"91 H PART NUMBER 
PRINTED IN UNITED STATES OF AMERICA 

08-18 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 
NO. REQ'O 

OEL.Co-REMVKEY OESCRIPTION GENERATOR 
PART NUM_ 

1100 031 1100019 1102005-_. I I I 
FIG. 08-6 - GENERATOR (6 Volt, 35 Amp., Standard, 6 Volt, 40 Amp., Standard, 


And 12Valt, 30 Amp., Code 0814) -Continued 

-19 
INSULATOR 

GEN~ 110003 1. 
--~. 

GEN. 1100019 
GEN. 1102005 2 1912073 

20 SHOE 


GEN. 1100031 1914618 

GEN. 1100019 1914618 


GEN. 1102005 

21 FRAME 


22 COLLAR 


23 OILER 1 ® 12560~ 


~ 

__~2~4~~0~1~~R_____________________________r-_~__+-~___~~I___+~~*~1~13~70~2~_____________ 

! WICK 1 804080 

34 BOLT 
--- GEN .1i0003~1-~·---~ ------+-~~----+-----t------;--"81-lli5-0ll~8---·-·-----

35 WASHER L" 5/16" MED 2 ~ 103 320 

36~ BUSHING_~ _._______~___t_-.:...---t____:--_+_-lc-__t_-.,:119:.2~!1~362.-----
37 S·TUD I t92 1369 

38 CLIP t 200382 

39 KEY, WOODRUFF, 1/8 x 5/8" I ~ 124 545 

40 ARMATURE, ASM. 

GEN 1100031 I 1929558 
GEN. 1100019 I 1921351-- -.---­
GEN. 1102005 I 1923535 


41 HOLDER (I N,ULATED) I I I 1922289 
.--. 

42 PIN I 1 1 809062 

43 SCREW, F I L-HD 1/4NF x 5/16" 1 I I ® 225 575 

WASHER LK. 1/4", MED. I 1 I ~ 103 319 


44 PIN 1 I I 8095~ 
, ~ I H PART NUMBER 

--.--t--~.----------------- ----+---~---_+-----_t-----_I!_-

..-~ 

---.--t-----------------.--.----------r-~---+_-----~------_+------~---------

---~-t-------.-----------.---------~.--+----+-------+-------+----------------

---- -----_.---------------------+------+------+------+------------------- ­
PRINTED IN UNITED STATES OF AMERICA 

08-19 

Donated by John & Susan Hansen - For Personal Use Only



m
MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 	 III 

46 46 
123 4 I I 

! I 47\ 'I \ 
I 	 1I I 	 II 

~46 	 uJJ
IV 

34 

~7 	 36 49 33 32 '30 

I I I I f 1131 

I 	 I 

I0' @I ~ l.rr--~------~J~ & ~ .~ 
--==-==--=~~r~~~~-19 

---=~===--=~w 20 

~TrT1"h f ~ ,\ji 
60 24 23 22 21 

=-
'~ 

I) ., 

--:;" .._-EJf 
A·39824 

FIG. OS-7 - GENERATOR (6 Volt, 40 And 45 Amp., Code OSlO; 6 Volt, 40 Amp., 
loS.c.I., Code 0863; 6 Volt, 50 Amp., Code 0864; 6 Volt, 50 And 55 Amp., 
Code OS11; 12 Volt, 50 Amp., Code OS12) 

I GENERATORS I 
i I .1 ~I.~ I .. ,~,< :lE , 

!«~. « ! OELCo-REMY 
PART NUMBEft 

.... """ -'u.... i 0 ' 

DESCRIPTION 

i 	 0« 'I"'~""'I"'-: "':a:;~~'" ~vi ~'" >«~5\ -o~:-o-i!-oS;:l~~ 

GENERATOR, AS>!. 	 i I 

CODE 0810 X I 106758 


i CODE 0863 X 1105009 

• CODE 0811 X 1106757 

CODE 0812 X 1~22 

Coot 0864 X II Q2QQtl 

I 	 NUT, HEX., 5/8" X X X 1<2 125..384 
NUT HEX. 5/8" SLT. X i X 8069 15 

2 WASHER, D.E., rL. X X X 1i:l'[?611:l 
LK. X X 804000 

3 	 COLLAR 
X X X I~ 

X X J858601..., I H PART NUMBER 
PFt'NTEO IN UNITED STATES OF AMERICA 

OS-20 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

GENERATORS 

DELCO-REMY 
PART NUMBERKEY DESCRIPTION 

FIG. 08-7 - GENERATOR (6 Volt, 40 And 45 Amp., Code OB10; 6 Volt, 40 Amp., LS.C .1., Code 0863; 6 Volt, 50 Amp. 
Code 0864; 6 Volt, 50 And 55 Amp., Code 0811; 12Volt,50Amp., Code 0812) -Continued 

4 I ARMATURE 

i X /909196 

X 19256}0 

X i X 1910013 

i X 1925556 

5 SPRING X X X '2 10033 

6 HOLDE~( GROU~D) X X X 1909993 
NUT X X X 50246547 

8 SCREw, r I~-HD No. 10 X 3/4" X X X 1(*) 120 757 

9 BRUSH. AS". X X X 190691 1 

10 SCREw. FI L -HD ND 10Nr x ~/8" X I X X ~) ~I~~~__.-­

I ._._­
.~.. r-­

II WASHER. LK. No. 10. MED. 

i i X X X '*'; 120. 217 

X X 1880181 

12 HOLDER INSULATED X X X 1909989 

13 SCREw X X X 1904370 
14 i PLATE C.E COVER X X X 1910039 

15 GASKET c.E. COVER PLATE X X X i 1835457 
16 WASHER X X X 1888761 

17 BEARI NG c, E X X X I X X i® 143 323 H 
I 

18 i fRAME, C.E. 

X X X 19 14501 
i X X 1925627 

I 

19 BOLT 

i X X X 1872411 

I X X 1845053 

wASHER ~K 5/16" MED X X X X (li) 120 638 

20 NUT, HEX., 1/4NC CAD. X X X i® 134 55 1 

NO_. 12NC CAD. X X 121 743~ 

21 ' WASHER, LK., TERM. STuO 

X X X 1874495 
I X X 1904661 

I 

22 1 WASHER, FL TERM STUD 

I XX I X 1905125 

X X 1881409 

i 

23 WASHER INSULATING, T£RM~ STUD X X X X X 1902746 

.­ i 

_. 24 BUSHI NG, I NSULAT lNG, TeRM. STuD I.... 
X iX i X 1909995c-----..-. 

X X 1885090 
-'--'~ 

I 

~. 1 H P~T NUMBER 

PRINTEO IN UNITED STATES OF AMERICA 

08-20A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 


GROUP 08 ELECTRICAL SYSTEM 

GENERATORS I 

I 	 ..: 
~ 
«

KEy 	 ~ ~ OEL.CO«REMYDESCRIPTION 0 « PART NUMBER... ~ 
;.-0: !-In .....1 	

-'~ -I'" ~u =:ll 
0« 0", 0",I ' ~.,;
~Sl ~~ -o.J ~~ ~lI 

FIG. 08-7 - GENERATOR (6 Volt, 40 And 45 Amp., Code 0810; 6 Volt, 40 Amp., L.S.C .1., Code 0863; 6 Volt I 50 Amp., 
Code 0864; 6 Volt, 50 And 55 Amp., Code 0811; 12 Volt, 50 Amp., Code 0812) - Continued 

25 i COl L FrELD ASM. LT. 

X ! X 191007 1 
X X 1918003 

X 1909986 
COIL FIELD ASM, RT 	 ! 

X 1911069 
X X 1918002 

! X 1910072 
i X _~09Sl84---..-- ­

26 SHOE POLE 

X X X 1909982 
i XX 	 1918004 

... 
---~... -~~ 

27 ' SCREW 	 X i X X X X 1883864 

28 BAND, COVER 

X X X 1910011 
i X X 1918012 

__2_9 NOT SERVICED SEPARATELY 

30 KEY, WOODRUFF 

5/32 x 3/4" X I X X Ie*) 124 "48 
1/8 x 5/8" 	 X X 124 545~ 

31 SCREW' BRG. RET. PLAlE 

X i X X 1900682 
X X 1904370 

32 PLATE BRG RET ,O,E I 

X X X 191001'5 
X X 1911263 

! • 

GASKET, O.E. BRG. 

X X X '1910014 
X X ! 1912008 

33 

34 FRM~[ D.E. i 

X X X 19 1001 3 
X X i 1883156 

I 
BEARING, D.E. 

! X X X *) 77 854 H 

X X e*)ST 262 

35 

i 

-
36 PLATE, BRG. RET., D.E., OTR. X X X 1910283 


FELT WASHER RET ... X X 819104 

WASHER, FELT D.E., OTR. X X 809961 


37 NUT, HEX. No. 10Nr X X X 	 e*) 103088 
\5- IH PART NUM3ER 

PRINTEO IN UNITED STATES OF AMERICA 

08-20B 

Donated by John & Susan Hansen - For Personal Use Only



---

---------

MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

• • i ~ . • 

l
DELCO-fUMY 

PART NUMBt;R 
KEY DESCRIPTION i~~i~~1~0Ii~! 

f?""If?" f?v! f?oO, 
'--_____ ~____,___c_:-,..,.____c_,__--~-~~-c__c_~"'....,5\.,J-"'~: ",-1, ",51' !::!51 

FIG. 08-7 - GENERATOR (6 Volt, 40 And 45 Amp., Code 0810; 6 Volt, 40 Amp., loS.C.I., C:'-oL-;-de-0:::B6:-:-::-3;~6:-:V-:-o-;-'t-/-:5~0-:A-m-p-.,-··---
Code 0864; 6 Volt, 50 And 55 Amp. I Code 0811; 12Volt, 50 Amp., Code 0812) -Continued 


38 SCREW, rl~-HD. i 

,/4NC x 5/16" 

I X X X I,'i) 112 243

.f(i)

1/4NC x 3/8" X X 111 2'18 


WASHER LK 1/4" MEO X X X X X 'i) 10'1 '112 


i 
 ._--­
39 OILER. D E. AND C. Eo ! i 


X X X ~ 113 702 

, 

X X I 1(l1) 12') 609 
 -
.._--_.. 

40 PIN, DOWEL X X X X X 809062 


!41 WI CK DtLJ c.[. I 


X i X X 29047 


X X 804080 

I 


.. 1---. 

42 STUD! TERM. 


X X X 1909988 

X X 18581,5.1 


43 SPRI NG BRUSH X X i878184 


44 ARM, BRUSH X X 1878183
i 


45 BRUSH, ASM. X X 1906931 

--46 
 SCREW, BRUSH LEAD i X X i~ 141 541 


47 WASHER. LK., BRUSH LEAD X X 1904377 

48 WASHER. SPACER X X 18574i 2 


49 WASHER. SPACER D. E. X X 8il9945 

50 CLIP. TERM. LEAD X X X X X ! 200182 
-

i .:*) - I H PART NUMBER 

! 

-.~I- ­

I 


I 


, i 


! 

.~.~ 

PRINTED IN UNITED STATES OF AM"RICA 

08-21 


Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

/) 
I 


I 

7 

I 

I 

I 


I
-?~: 8

I I I 

I I 9 


11 10 A-3B1I4 


FIG. 08-8 - GENERATOR BRACKET AND DRIVE 
(6 Volt, 35 Amp., Stondord, 6 Volt, 40 Amp. Stondord; 
And 12Volt, 30 Amp., Code 0814) 

KEY DESCRIPTION 

I GENERATOR (SEE SEPARATE LLLUSTRATlON) 


2 BOLT, HEX-HD 5/16NC x 3/4" 


WASHER, LK., 5/16" MED. 


4 WASHER, FL., S/16" 


3 


STRAP, 5 

6 VOLT 


12 VOLT 


6 FAN 


_.. SCREW RD-HD., No. 12NC x 3/8" 


WASHER, LK.~ No. 12 LIGHT 


FAN, w/BAFFLE, FOR CODE 0810 


PULLEY 


6v, 35 AMP., AND CODE 0814 


CODE 0810 


7 


8 BOLT, HEX-HD., 5/,6NF x 1-1/4" 


9 NUT, LK., 5/IGNr 


10 BRACKET 


6 VOLT 


12 VOLT 


6 VOLT, 40 AND 45 AMP 


BOLT, HEX-HD., 7/16NC X I" 

.~..-- ­" WASHER LK., 7/16", MED. 

---. 

I H PART NUMBER 

181 086 

103 320 


i 120 393 


8:L08~2 
~1. RI 

~~ 
100 776 

118874 


~ 19-'0036 


~ 1882~ 
Ie) 1913608 


1.82 691 


141\ 418 H 


117806RI 

85 090 RI 

~.~. 

181 ill 
103 322 


I~- DELCO-REMY PART NO. 

PFtlNTEO IN UNITED STATE& OF AMERtCA 

08-22 


Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No, 2, 7/56. 

GROUP 08 - ELECTRICAL SYSTEM 


6 

I 

I 

I 


\ 
7


I 
 t 
~ 

""-?I/ 
\ 

I I 
\ 
',i I 

I 

I 


9 11 10 9 

A·3BII5A 

FIG. 08-9 - GENERATOR BRACKET AND DRIVE (6 Volt, 40 Amp. LSCI, Code 0863; 
6 Volt, 50 And 55 Amp., Code 0811; 6 Volt, 50 amp., Code 0864; 
12 Volt, 50 Amp., Code 0812) 

I H PART NUMBER 

PRINTED IN UNITED STATES OF AMERICA 

08-23 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rell. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-10 - REGULATOR 

I
KEY QESCRIPTION DELCO~REMY 

PART NUMBER 

REGULATOR, ASM 

6 VOLT, 35 AMP., STD. @ 1118841 
6 VOLT 40 AMP., STD. 1118382 

i@6 VOLT 40 AND 45 AMP, CODE 0810 1118834 
6 VOLT ')0 AMP CODE 0811 AND CODE 0864 i:f) 11188')4 
6 VOLT, 55 AMP., CODE 0811 1118832 
12 VOLT, 50 AMP., CODE 0812 @ 1118838 
12 VOLT 30 AMP. CODE 0814 1118839 
6 VOLT J ,40 AMP., CODE 086~ 11188'i0 

I COVER 18785 14 
2 WASHER 1922996 
3 SCREW 1878499 
4 INSULATOR 1878507 
5 BRACKET w/POI NT ASM. /818511 
6 SCREW 1912159 

ARMATURE7 
6 VOLT, 35 AMP" 6 VOLT, 40 AMP STD" 6 VOLT 40 AMP LSCI AND 12 VOLT; 30 ~MP. 1878467 
6 VDLT, 40 AMP ,,-_CODE 0810,6 VOLT, 45,50 55, AMP ANa 12 VOLT 50 AMP 191 2795 

I 

8 WASHER 1904377 

9 SCR~ 

NOT FOR 1118382 REG 1924764 

FOR 1118382 REG /904817 


10 SPRING 1912176 
II SCRi:W 1922408 


@- WILL wORK FOR 1118731 

© - WI LL WORK FOR 1118366 

ctl- 101 I LL WORK FOR 1 118333 

@ - WI LL \oI0RK FOR IIjS'l68 

PRfNTED IN UNITED STATES OF' AMERICA 

08-24 

Donated by John & Susan Hansen - For Personal Use Only



m 

MT-97Rev. No.2, 7/56 IIIGROUP 08 - ELECTRICAL SYSTEM 

DEL.CO-A'EMVDESCRIPTION 
PART NUMBEA 

FIG. 08-10 - REGULATOR - Continued 

14 BUSHING 187966~ 

15 SCREW 1878')02 


16 , CLAMP 187850~ 

17 I I.VNNtl.' VI' 1878504 


18 WASHER 1922599 


19 WASHER LK 1'878')05 


20 SCREW /878516 

21 GASKET 1878510 

22 WASHER. LK 1/4" ,',NT 0::) 1,8 167 

2, BOLT HEX-HD 1/4NF x ,/4" ,*" 182 6'14 

:~ - I H PART _NUMt3ER 
I 

---, ­

I 
,~, -~.~--.-. -----r--'--.~.~--- "-­

I 

I 

I 
, 

I 
I 

I 
I 

PRINTED IN UNITED STA'1ES OF AMERICA 

08-25 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 


~'(Q)J~I I It t 
I I I I I 

2726 21i 24 23 22 I 

v 
/ 20 

31 

31i37 

A·38116-----36 

FIG. 08-11 - STARTING MOTOR (6 Volt - For Gasoline Engines) 
(R-1l0 Series Below 43823) 
(R-120 Series Below 8912) 
(R-130 Series Below 6836) 
(R-140-4x4 Series Below 640) 
(R-150 Series Below 1700) 
(R-160 Series Below 19483) 
(R -J60-4x4 Series Below 598) 
(RC-160 Series Below 1913) 

NO, OELCO-REMY 
Ri!C'O PART NUMBER

KEY 
I 

DESCRIPTION I 

MOTOR,. ST ART I NG ASM. ,,d' 1107074 , 

I NUT, HEX. L ...J AM V8Ne 2 (*) I 14 'Wi 


2 WASHER .K VB" LIGHT 2 I(*) Iii 202 


'I WASHER FL. I B0')790 


4 WASHER V4" O.D. 2 1861076 


'i WASHER 9/16" O.D. 2 I CJ0466q 

6 WASHER, FL. I 812622 


7 TERMINAL I 826938 


8 COl L 
, LT. I 1910317 

RT. 1 I 1910316 

9 SHOE 4 601 

10 SCREW 4 I 18694 
II : CONNECTOR 1 18780')6 

*J- IH PART NJMBER 

PRINTED IN UN.ITEO STATES OF AMERICA 

08-26 

Donated by John & Susan Hansen - For Personal Use Only



I!II 
MT-97 HIGROUP 08 - ELECTRICAL SYSTEM 

INO. OEL.CO-REMVKEY 	 DESCRIPTION AEO'D PART NUMBER 

FIG. 08-11 - STARTING MOTOR (6 Volt - For Gasoline Engines) - Continued 

12 SWITCH HAGNET I C I AS". I 146'i 

13 ~T HEX., 3/BNc 2 I(i) 4'i'l 'lIB 


14 WASHER LK •• '1/8" LIGHT 2 I(i) 131 202 

15 WASHER, FL., 318" 2 109 103 341 

16 WASHER, LK. 1/4" MED. 3 Ie*) 103 319 

17 SCREW 2 1906859 

18 WASHER LK. No.8 MED. I IC*J 11'5 '544 

19 ~T 3/8Nc I Ie*) 1'14 569 

20 BUSHING 

,/ 1 810 620 


21 J:!QllS ING DRIVE ASH. I y'lqI17~2 


22 GEAR DRIVE ASM. I 18'i9()"j, 

23 SPRING 1 18'i903'5 

24 SPR1.NG I 1848'128 


25 RING I 1859033 

26 SHAFT SM. I 1878420 

27 PLATE 2 1216461 

28 SCREW SET I 1878419 

29 SPRING I 1878421 

30 RING I 1878418 


31 MOTOR DRIVE ASH. I 1878079 

'12 NOT SERVICED SEPARATELY 


33 BOLT 2 809053 

34 KEY, WOODRUFF! 51.32 x 51.8" I Ie*) 124 546 

'15 WASHER I 1853917 

'16 ARMA TURf, ASM. I 1878077 

17 WASHER I 833602 

38 BAND ASH. 1 817114 


~HIN(lE 
NON-INSULATED i 2 817313 
I.NSULATED 2 812016 

40 FRAME ASH. I 186,470 

41 PLUG I 186'i182 

42 SPRING 4 813521 

43 HOLDER 4 810226 

44 LEAD, ASH. 2 813224 


b;)'4') SCREW RD-HD. No.8Nc x 1/4" 2 100 7~ 

WASHER LK. No, 8, LIGHT 2 ~ 11886q 


46 LEAD ASM. 	 I 81q~62 

47 BRl,ISH 	 4 811'1'11 

4 pi)
48 SCREW nD-HD. No .6NC x 1/2" 100738 


49 WASHER, LK., No.6, 'lED. 4 106 495
~ 

50 SCREW, RO-HO.! No. 10NF x 11.4" 2 ['i) 100762 

WASHER, LK. No. 10! HEI). 2 b;) 106 497 


'il 	 OILER 1 ~ 114 998 

WICK I 802691 


'i2 PIN, STOP 


NON-INSULATED 2 81TU4 

IHSl.lT.EO 	 2 812015 

I'*) I H PART NUMBER 
PRINTED IN UNITED STATEs OF AMERICA 

08-27 

Donated by John & Susan Hansen - For Personal Use Only

http:IHSl.lT.EO


MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


OELCO-RE~YKEY OESCRIPTION 
PART NUMBER 

FIG. 08-1i - STARTING MOTOR (6 Volt - For Gasoline Engines) - Continued 

53 PIN I 809062 

54 PIN I 809593 


IH PART NUMBERI~ 

! 

PRINTED IN UNITED STATES OF AMER,eA 

08-28 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

GROUP 08 - ELECTRICAL SYSTEM 

16 15 1419 18 
I I I 

b~ ~~~ 

II 
'i r 

lID 1!1 
2'1----' 1 

J.;~ 1 ~ TM' 
, , I 

I I 
I 37 38 89

I I /LA >- 36 

I 
I 

I 
I 

I I I /
I I I I / 

28 29 30 32 33 ...l§1---44 

,. "" ~"~ r--"
~<ff;~ rJj~ ~--" 

1t rr::~ : ! \ 
56 55 54 58 52 50 49 48

I : t\jI I 
69 68 

8-8122 

FIG. 08-12 - STARTING MOTOR (6 Volt For Gasoline Engines) 
For SD-220 Engine For SD-240 Engine For BD-264 Engine 
(R-IOO Series -501 And Up) (R-ll 0 Series -43823 And Up) (R-I40-4x4 Series -640 To 1308) 
(R-110 Series -43823 And Up) (R-120 Series -8912 And Up) (R-160 Series -19483 To 40082) 
(R-120 Series -8912 And Up) (R-130 Series -6836 And Up) (R-160-4x4 Series -598 To 1205) 
(R-130 Series -6836 And Up) (R-I40-4x4 Series -640 And Up) (RC-160 Series -1913 To 3862) 
(JH 40-4><4 Series -640 And Up) (R-150 Series -1700 And Up) 

(R-160 Series -19483 And Up) 
(R-160-4xA Series -598 And Up) 
(R-160 Series -1913 And Up) 

PRINTED IN UNITED STATES OF' AMERICA 

08-29 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 Rev. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-12 - STARTING MOTOR (6 Volt For Gasoline Engines) - Continued 

51 WASHER, 9/16" 0.0. 2 1904669 

6 WASHER FL. (,NS,DE) I 80')790 


7 COIL ASM .. 


RT. I !92119'5 

LT. I 1921196 


8 TERMINAL I 1848837 

9 SHOE 4 810601 


4 1881869
10~
II R I 818265 

12 ARMATURE, AS.... -_._. I 1917855 

13 WASHER I 1838568 

14 BUSHING I 1873796 

15 BUSH ING, SPlI T I '17'522 

16 NOT SERVICED SEPARATELY 

17 SPRING I '17'51 

18 COLLAR I . /8'18416 

19 p ....I '17'121 

20 DRIVE, MOTOR, ASM. I 1873789 

21 NOT SERVICED SEPARATELY 

22 WASHER, LK., 1/4", MED. 2 1(3 103 319 

2"3 BOLT 2 809053 

24 PIN, iNSULATED 2 812016 

2'5 	 PIN I NSuLA TED 2 81201'5 

26 	 01 LER I 114998 

WICK OIL I 802691 


27 SCREW RD-HD .. ..1'1.0. 6NC X 1/2" 4 (*j 100738 

28 LEAD, ASM., eRuSH AND FIELD CONNEC10R I 819362 

29 SCREW, RD-HD., No. 10NF x 1/4" 2 ~ 100 762 

30 LEAD BRUSH GROUND, A SM. 2 813554 

31 ' BRUSH 4 811553 

"12 HOLDER 4 810226 


11 SPRING 4 813521 

34 PIN (NON-I NSULATED ) 2 817313 

35 PIN (NON-INSULATED) 2 817314 

36 FRAME, ASM. (COMMUTATOR END) I 1907038 


371 BAND, COVER, AS;';. I 817114 


38 PIN I 809062 


39 PIN I 809593 

40 HOUSING, MOTOR DRIVE, AS"'. I 1927173 

41 NLT, HEX., JAM, 3/8NC I 805258 

42 WASHER LK. 3/8", LIGHT I *) 131 202 

43 LEVER 5H I F1 ASM. I 1912114 

44 	 SPRING I .1881861 

45 SUPPORT I 181'1998 

46 BOLT I 1848796 


47 PIN, COTTER, 1/16 x 1/2" I ~ 103 361 
 .. 
48 BOOT I 1912448 

49 PIN I 1853305 
'50 PLUNGER w!LINK ASH. I I 191 2055 

IC~- IH PART NUMBER 
PRtNTED IN lJNITt::o STATES OF AMERICA 

08-30 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 - ELECTRICAL SYSTEM 

i 

DELCO-REMYKEY 

I 
 PART NUMBEA 

FIG. 08-12 - STARTING MOTOR (6 Volt For Gasoline Engines) - Continued 

I I

5 SCREW 4 1916529 
 -
52 SWITCH! SOLENOID! ASM. 1 1118140 


53 
 CLIP 1 1212401 


54 CONTACT SWITCH, ASM 1 19120'i9 

STUD (LA RilE) • 2 1912066 


56 INSULATOR I 19 12067 

SERVICED SEPARATELY 


55 


---2L. NOT 

58 INSULATOR, 7/16" I 19155 17 . 


WASHER 7/16", 0.0. 2 1868930 


WASHER, FL. I 813731 


60 NUT HEX No 8NC 1 (*) 103 Q22 


61 COVER I 191 2069 

62 -.\lASHER LK No 8, I NT I (*) 11'i 'i44 

63 i WASHER, INSULATING, 3/4", O.D. 2 1861 07~ 


64 WASHER, fL., Ji8" 2 833795 


65 WASHER, LK., 3/8". LIGHT 2 131 202 


59 


~ 
66 NUT, HEX., 3/8Nc 2 805258 


67 CONNECTOR. I 1912117 


68 WASHE~., 3/8" LIGHT 2 *) 131 202 


69 NUT, HEX., 3~" 2 I~ 134 566 


70 SCREW 1 1912522 


71 WASHER, LK.; No.8 1 1904615 


72 SCREW 2 1912518 


73 WASHER, LK. No. 10, INT. 2 ~ 138 534 


74 STUD i 1 1868924 


75 _CUP 1 1912068 


76 SP~ING I 1853342 


I® - IH PART NUMBER 

I 


PRINTED IN UNITED STATES OF AMERICA 

08-31 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 MEMORANDA 

PRINTED IN UNlTED STATES OF AMERICA 

DS':31 A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

1 ~ 3 


iJI
I, 

//
/ 

1 I

hG;; 

! 
I 


63 


For BD-264 Gosoline Engine (6 Volt) 
(R-140-4x4 Series -1309 And Up) 
(R-160 Series -40083 And Up) 
(R-160-4x4 Series -1206 And Up) 
(RC-160 Series -3863 And Up) 

GROUP OS-ELECTRICAL SYSTEM 


12 


I" I 


FIG. 08-12A - STARTING MOTOR 
For 50-240 LPG Engine 
(R-1l0 Series -59105 And Up) 
(R120 Series -13173 And Up) 
(R-160 Series -40180 And Up) 
(R-160-4x4 Series -1206 And Up) 

~'r~~..fi1l)~
\I+~ ~ ~ 

V I I : I I 

13 14 l~ 16 17 18 


A·37244 

For 50-240 And BD-264 Gosoline Engine (6 Volt) 

(R-160 Series -38419 And Up) 

(RC-160 Series -3671 And Up) 


1 931 396 931 396 


PRINTEO IN UNITEO STATES OF AMERICA 

08-31B 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 


GROUP OS-ELECTRICAL SYSTEM 


DESCRIPTION 

FIG. 08-12A - STARTING MOTOR - Continued 

9 WASHER I 928 023 I 928 023 
10 RING I 928 022 I 928 022 
1/ STOP I 928 021 I 928 021 
12 MOTOR DRIVE ASM I 931 478 I 929 402 
13 BUSHING I 873 796 I 873 796 
14 BUSH ING, sP L , T 37 522 r , "·22J 

I') NOT SERV ICEO SEPARA TEL Y 
16 SPRING I 9~ I 477 37 "I' 
I COLLAR I 8~8 416 I 838 436 
18 RING i7 ')21 37 521 
19 SCREW RO-HD No 8NC x 1/4 k*) 122 I'59 I (ii) 122 159 
20 WASHER LK No a ~ED Ie*) 121 841 '0 121 841 
21 LEAD, ASM (SRUSH GROUND) 81~ ')')4 813 554 
22 BRUSH 811 553 828 448 
23 SCREW RO-HD No 6NC x 1/2" (*) I I') '10, (ii) 115 903 
24 WICK 802 694 
25 PIN. BRUSH tiD.DER HINGE (,NSULATED) 812 016 812 016 
26 PIN SRUSH HOLDER STOP (,NSULATED) 812 01') 812 01,) 
27 WASHER, LK 1/4" ~ED. 0 120 380 ® 120 380 
28 BOLT 809 053 809 053 
29 FRAME COMMUTATOR END ASM I 908 ')80 I 908 580 
~O PIN, BRUSH HOLDER HINGE, (NOT INSULATED) 817 11 ~ 817 313 
11 PIN, BRUSH tiOLDER STOP (NOT INSULATED) 817 ~14 817 114 
32 WASHER, INSULATING, 25/64" 0.0. I 861 076 I 861 076 

'­
33 WASHER 

INSULATING 9/16" 0.0. I 904 669 I 904 669 
PLAIN 812 622 812 622 

34 STUD I 848 8i7 I 911 610 

1'1 COIL ASM 

LWR 826 281 I 903 808 
UPR 826 282 I 826 114 

36 NUT HEX JAM 


i 5/16NC ® 134 556 .... 

! 3/8NC 

--~ 

6 134 566 
... ... 

SCREW I 912 522 I 912 522 

38 WASHER, LK., No.8 1 904 615 I 904 615 
37 

SCREW 1 912 '518 I 912 518 
40 WASHER L K No 10 LGT 1(1') 111 18'i I(*) 1.11 183 
41 STUD, No. 8NC X 7/8" 1917 115 1 917 115 
42 CUP 1 912 068 I 912 068 
43 SPR ING I 853 342 ! I 853 342 
44 BOOT I 912 448 

45 PLUNGER, w/lINK, ASM. 1 9~1 '1,)9 123 1 222 
46 CASE w/con ASM 19,2 'it') I 9'12 624 
47 CLIP I 912 401 I 912 401 
48 CONTACT, ASM. 1 912 0'19 i I 912 0')9 
49 STUD 1 912066 I 912 066 

50 INSULATOR 1 912 067 

51 BRACKET w/TERMINAlS ASM. 1 912 064 I 912 064 

52 WASHER INSULATING, 7/16" O.D 1 868 9~0 1 868 230 
PRINTEO IN UNITEO STATES OF AMERICA 

39 

08-32 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 


GROUP OS-ElECTRICAL SYSTEM 


KEY OESCRIPTlON 

FIG. 06-12A - STARTING MOTOR - Continued 

53 WASHER F"L 7/16' 0.0 81 3 731 SI3 131 
54 NUT, HEX No. lNC t7j 120 622 Ie*) 120 622 
55 I COVER I 912 069 I 912 069 

! 

56 WASHER LK 


l'Jo 8, e*) I,S ,),0 
I NT 

MEDNo 8, Ie*) 121 841 

57 I WASHER. F"L., 5/8" O.D. 8~, 79'i 8" 79'i 

58 LUNNtL U~ I 91.2 920 ! I 212 823 
59 SWITCH. ASM I 119784 I If '7 780 

Jio SCREW I 916 '129 I 916 '129 
61 PIN COTTER 1/16 x 1/2" ® 103 361 I® 103 361 
62 PIN I 853 305 I 853 305 
63 _ARMATURE, ASM. I 911 ",97 I 9il ",97 
64 STUD I 848 796 I 1348 796 
65 SUPPORT I 835 998 I 815 998 
66 SPRING I 881 861 I 881 861 
67 LEVER I 930 547 I 930 54? 
68 i WASHER 818 265 818 265 
69 i PIN B09 591 809 '591 
]0 SCREW I 881 869 I 881 869 
71 NOT SERVICED SEPARATELY 

72 BAND ASM 81LI14 817 114 
_73 PIN 80q 062 8m 062 
]4 SHOE 810 601 810 601 
75 LEAD, ~M BI9 362 I 929 901 
76 SCREW, RD-HD No 10NF x 1/4" (*) 1'\2 892 C*~ 112 892 
77 WASHER LX. No. 10. MED (*) 106 497 .(*-) 106 497 
78 ! SPRING 81, '121 81, '121 
79 HOLDER 810 226 80 226 

Jlo PLUG I 865 182 

i (5 IH PART NUM ~ER 
i 

i 

, 

I 

~.. 

I 

PRINTED IN UNITED STATES OF AMERICA 

06-32A 

Donated by John & Susan Hansen - For Personal Use Only



--

------

MT-97 Rev. No.1, 2/56 

GROUP 08 - ELECTRICAL SYSTEM 

9 10 1~ 
\ 

\ 

50 

t 
, 

y~~~
I \ \ I I I I I 
30 27 29 27 26 25 24 23 22 

I 
20 

a..... , 31 
"­

'::'16 -- --33 35 
~--34 

A-3BH636 

FIG. 08-13-STARTING MOTOR (12 Volt, Codes 0812 And 0814) (For Gasoline Engines) 
(R-140-4x4, R-160-4x4 Series) 
(R-160 Series - Below 38419) 
(RC-160 Series - Below 3671) 

I NO. D£LCO-R£MY 
R'EQ"O PARTNUMSERKEY OEseR I PTION ! 

MOTOR STARTING ASM. I IIOSI31 < 
~ 

-_... 

I t-uT HEX lAM ,jSNe 2 (*) 114 'i0, 

2 WASHER, LK. 3/8". L J GHT 
i 2 I~ 131 202 

3 WASHER, FL. I 805790 


4 WASHER, 3/4", 0.0. 2 1861 076 


5 
 WASHER. 9/16" 0.0 2 1904669 

6 WASHER, FL. I 812622 

TERMINAL 1 _8116017 

8 COIL 

LOWER I 1903808 


UPPER I 1836114 

SHOE 4 8106019 

10 SCREW 4 1881869 


II CONNECTOR I 1878056 

12 SWI TCH MAGNETIC, ASM. I 1467 J I (</ 5-yS 
1.3 NUT, HEX 3/8NG 2 !) 453 318 


14 WASHER LK. .3/8", Ll GHT 2 i~ 131 202 


1'1 WASHER FL • .3/8" ... 2 ~ 103 34 1 


16 WASHER LK. 1/4" MEO. 3 Ie*> 103 319 


e*>- IH PART NUMBER 
PRINTED IN UNITED STATES OF AMERICA 

08-32B 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


NO. OELCO-REMY
KEY 	 DESCRIPTION REO'O PART NUMSE:R 

FIG. 08-13 - STARTING MOTOR (12 Volt, Codes 0812 And 0814) - Continued 

17 • SCREW 2 Iq£15BC;q 


18 WASHER, lK., No.8, MED. 1 IC*'> 11'5 '544 


19 /lUT, 3/BNC I I(i) I i4 'i6q 


20 BUSH I NG I 810620 


=i 
21 HOUSING DR I VE AS'" • I I Q117,2 


GEAR DRIVE AS>! • I 18')00')< 


SPR I NG I 1859035 


24 	 SPR ING I 1848528 


RING I 18'iqOii
~ 
26 SHAFT, ASM. I 1878420 


27 PLATE 2 1916461 


28 i SCREW, SET I 1878419 


29 SPR ING I 1878421 


30 RING I 1878418 


31 MOTOR DRIVE, AS'" • I 1878079 


32 NOT SERVICED SEPARATELY 


33 

=i 
BOLT 2 809(1)3 


34 KEY, WOODRUFF, 5/32 X 5/B" I C3 124 546 


35 WASHER I 1853917 


ARMATURE, AS"'. I IB78077 

WASHER I 833602 


BAND, AS",. I 817114 


39 PIN, HINGE 


NON- INSUL ATED 2 8173 13 

INSULATED 2 812016 


40 FRAME, ASH. I IB50447 


41 PLUG I 1865182 


42 SPRING i 4 813521 


43 HOLDER 4 810226 


44 LEAD ASM. 2 ~ 


41 	 SCREW RD.~HD • No. BNC X 1/4" 2 (*) 100 794 


WASHER LK. No 8, Ll GHT 2 *) liB 869 


LEAD, AS"'. I 81'1121 


47 BRUSH 4 828448 


48 SCREW, RO-HD., No. 6NC x 1/2" 4 3 100 738 


49 WASHER LK. No.6 MED. 4 ~ 106 495 


~ 

50 	 SCREW, RD-HO., No. 10NF X 1/4" 2 :*) 100"'762 

• WASHER LK. No. 10, MED. 	 2 i) 106 497 

I51 	 OILER 1 :*) 114 998 

WICK 	 1 802 691 

'12 PIN STOP 


NON-INSULATED 2 817il4 


INSULATED .... 2 812015 


I 809£152'i3 PIN 


54 PIN I 809593 


i)-	 I H PART NUMBER 
PRINTED IN UNITED STATES OF AMERICA 

08-33 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1, 2/56 
m 


GROUP 08 - ELECTRICAL SYSTEM 
 HI 

2 	 {) 121~ 1,1
I 1 r ~ ~ 
I 	 I I I , ,
I 	 I 


I 


~ 
FIG. 08-14 - STARTING MOTOR (For LPG Engines) 


6 Volt System R-ll0 Series - Below 59105 

B-794JA 	 R-120 Series - Below 13173 42--­

R-130 Series - 50 I And Up 
R-ISO Series - SOl And Up 
R-160 Series - Below 40180 
R-160-4x4 Series - Below 1206 

12 Volt System - R-160, 160-4)(4 Series 

NO. OELCO-REMY 
REO'O P ....RTNUMBER

KEY 	 DE:SCRIPTION 

MOTOR, STARTING, ASH. 


6 VOLT I 1108021 


12 VOL T I 1108150 


- .. 

I BUSHING 	 I 810620-_.. 

2 HOUSING, ASM. 	 I 1926767--..--. 

3 WASHER I 18'i~917
- .. 

4 DRIVE, MOTOR A SM ~ I 18'i9(f)~ 


'j SPRING 1 1848528 


6 SPRING 1 1859035 


7 RING I ! 1859033 .. 

8 SHAFT, ASM. I 1878420 


9 SCREW I I 1878419 


10 RING 1 I 1878418 


II SPRING i I 1878421 

..---. 

12 PLATE 	 I 1 i 19 16461 

13 BUSH 1NG I 1 1838670 


14 PLATE, ASM. I 1818667 


I') WASHER 1 1880781 

16 SCREW /:il
2 ·142210 

17 ARMATURE ASH 


6 VOLT I 1910938 


12 VOLT 	 1 1878077 

18 SCREW 4 1881869 


10 SHOE ..__ . 4 810601 


20 I WASHER,3/4"O-D • 2 ! 1861 076 


21 I wASHER 9/16" 0.0 2 1904669 


22 WASHER I 805790 


23 wASHER 2 *) 131 202 


24 NUT, HEX, JAM 3/8NG 2 805258 


25 SCREW 2 1906859 


26 WASHER. LK., 1/4", MED. 2 ~ 103 319 


27 NUT HEX 3/8NC I .t5 120622 


28 ~HER LK .No. 8 I 804485 


f§· IH PART NUMBER 
PRINTED IN UNITED STATES OF AMERICA 

08-34 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


NO. OEt.CO-REMYKEY 	 OEseR I PTJON REC'O PARi Nl,1M8ER 

FIG. 08-14 - STARTING MOTOR (For LPG Engines) - Continued 

2Q CONNECTOR I 18713056 

30 WASHER rL. 3/8t1~ 2 r(i) 118775 

31 WASHER, LK., 3/8", MED. 2 ~ 103 32 1 

32 NUT, HEX., 31BNC 2 ~ 134 569 

33 WASHER, LK., No. 10, 14£0. 2 ~ 115 707 

34 SCREW, RD-HD., No. 10NF X 1/4" 2 1(1') 132 894 


35 HOLDER 4 810226 


36 BRUSH 

6 YOLT 4 81155i 

12 VOLT 4 828448 


37 i 	 LEAD ASH. 2 813224 

.f*)38 	 SCREW RD-HD. No. 6NC x 1/2" 4 11'i QO, 

WASHER LK., No.6, MED. 4 f*) 106 49') 


39 	 WASHER I 833602 
40 	 FRAME, ASH. I 1850447 

41 LEAD 

6 VOLT I 819'362 

12 VQLT I 811~2"1 

12 VOL T I 811 450 


42 SPRING 4 8i 1'i21 . 


4, SCREW, RD-HO., No. BNr x 1/4" 2 I(i) 132 750 

44 WASHER, LK. No.8, MED. 2 ~ Jl6 Jl8 

45 WASHER, LK., IL4" , MEO. 2 (i) 103 319 

46 BOLT 2 8090')'1 


47 BAND ASH. I 817114 

48 NOT SERVICED SEPARATELY 


49 COIL 

LOIIE R ( 6 VOL T ) I 826281 

LOIIER ( 12 VOLT I I I 1203808 

UPP£.R ( 6 YOL T ) 1 826282 

UPPER ( 12 YOLT) I 18"16114 


')0 	 sw 1TCH, ASH. 
f.l).

6 VOLT 1 142 364 H 
12 VOLT I 14157 

')1 STUD 

6 VOLT I 18488.37 

12 YOLT I 811601 


52 DRIVE ASM. I 1878079 

53 PIN 2 812016 

54 OILER I I 114998 

55 WICK I 802694 

56 PIN 2 812015 


57 PLUG II {i 6"1 0 I A. I I86'i1 82 

'58 PIN 2 
 812" " 

if*) ­ I H PART NUMBER 
PRINTED IN UNIT£D STATES OF AMERleA 

08-35 

Donated by John & Susan Hansen - For Personal Use Only

http:18488.37


MT-97 

GROUP 08 - ElECrRICAl SYSTEM 


NO. OELCQ-REMY 
REQ'O PART NUMBER 

KEY OESCRIPTION 

FIG. 08-14 - STARTING MOTOR (For LPG Engines) - Continued 

19 PIN 2 817314 

60 PIN I 809062 

61 PIN ! I 809193 

62 KEY, WOODRUff, 2L32 X '2L8" I 124546 

63 BOLT HEX-HD. I/2NC x I - I /8" i 2 I(*) 181 162 

64 WASHER, ~/2", MED. 2 I(*) 103 323 

65 WASHER (12 VOL T ) I, 812622 


t(*) - IH PART NUMBER 

-, 

i 


i 


... 

PRtNTED IN UNITED STATES OF AMERICA 

08-36 

Donated by John & Susan Hansen - For Personal Use Only



III
MT-97 HIGROUP 08 - ELECTRICAL SYSTEM 

-w----6 

__-8 

~---'1 
d ~-8 

~~~~--& 23 U--­
10 
11 

13/,/,,1,,:,
/ I I , I \ IJ 

20 1& 18 17 18 16 14 

3&- ­ --rffli 
38___ UI 
87 __ ~ 

--......::. 
86--_r"i 
86-----LJ 

83-­

32--~ 
A.311t' 

FIG. 08-15 - DISTRIBUTOR 

KEy I 
DISTRIBUTOR, ASM. 

fOR GASOLINE ENGINES 

fOR LPG ENGINES 

DESCRIPTION 

NO. AEQ'D 

DISTRIBUTOR 

1112355 1112397 

--­

I 
I 

! 
DEL.CO-REMY 

PART NUMaER 

1112355 
111 2397 

I SPRING 
o ISTR. 

DIS TR. 

1112355 
111 2397 

2 
2 

19 13799_ 
19-11092 

2 WICK 
DISTR. 

01 STR. 

111 2355 
11 12397 

I 
I 

81 6803 
81~~9 

3 

4 

5 

CAM, ASM. 

o IS TR. 

o Ism. 

CAP 
ROTOR 

1112355 
1112'197 

1 

: 
1 
1 

PRINTED IN UN1TED STATES OF AMERICA 

I 

I 
1 

I 

1912486 
1926181 

824735 
820445 

08-37 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


NO, REQ'O I 
I bELCO-REMY 

OESCR'lPTION DISTRIBUTOR PART Nt)MSER 

1112355 1112397 iI I 
FIG. 08-15 - DISTRI8UTOR - Continued 

6 SCREW, RD-HD., No. 8NC x 3716" I I 112 8()5® 
WASHER, LK., No. 8, MED. I I ,~ 116 liS 

8 CONDENSER 
7 

I I 1900272 

9 SCREW I I 8167S4 

10 SCREW, RD-HD., No. SNC x 5/16" I I ® 115 607 
II WASHER, LK., No.8, MED. I I ."*1 116 liS , '-' 
12 PLATE I I 18476~3 

13 i NUT, HEX., No. 8NC (OUTSIDE) 2 10:LQ22® 
14 WASHER, LK., No. B MED. (OUTSIDE) 2 (*) 116 118 

15 WASHER, fL (OUTsIDE) I 24754 
16 WASHER} INSULATING (OUTSI.DE) I 1882247 

17 BUSHING I 1878405 
18 STUD I 1847647 
19 WASHER, fL. (I NS 'DE) I 810794 

20 NUT, HEX., No. eNC (INSIDE) I (il 103 092 

21 NOT SERVICED SEPARATELY 


22 NOT SERVICED SEPARATELY 


23 POINT SET 1
I 1855720 

24 PLUG I 1 Ie*) 10'1'8S:; 

25 NUT (INSIDE) I 
 817363 

26 I 1904376
WASHER (I NS I DE ) 


27 BUSH ING I 1916805 

28 BUSHING 1 1914142 


29 STUD 
..- I 19 16S06 

.~.- ~ 

30 CLIP (OUTSIDE) I 1914144 

31 NUT, HEX., No. SNc 1 e*) 10'1 092 

32 i GASKET I I ® 70 127 R I 

33 ADAPTER I I !® 69 489 RI 

34 GASKET I I 39 783 H® 
COLLAR I I 191221835 

i 

36 PIN 


D ISTR 1112355 1 815003 

DIS TR. 111 2397 1 1862218 


WASHER37 

.005" TH I CK AR AR 810074 


.010" THICK AR AR 810078 


38 WASHER I I 811912 


39 
 BUSH ING I I 1909003 

~- .. 
HOUSING 

DISTR. 1112355 I 191248'1 

DISTR. 111 2397 I 1918021 

~ SUPPORT 2 2 1847289 
42 WASHER, LK., No.8,· MED. 2 2 C3 116 118 

SCREW, RD-HD., No. BNc x 3/8" 2 2 i) 100 750 


44 SPRING 2 2 1871838 


45 WASHER I I 811912 


(*)1 H PART NUMBER 

~ 

pM1NTED IN UNITED STATES OF AMERICA 

08-38 

Donated by John & Susan Hansen - For Personal Use Only

http:OUTSI.DE


---

---

---

---- ---

MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


NO. REO'C 

OELCQ-REMY
KEY OESCRiPTION DISTRIBUTOR PART NUMBER 

lJ12355 1112397I 
FIG. 08-15 - DISTRIBUTOR - Continued 


46 SHAFT 

D ISTR 1112355 I 1912488 


DIS TR. I I 12397 I 1 92b7tl5 


47 WE IGHT 


OJ S TR. 1112355 4 1882907 


D I STR. 111 2397 4 1881 371 


48 PLATE I I 1855557 

49 NUT, HEX., No. 10Nf 2 2 ® 103 088 
50 WASHER 2 2 1885558 

~I H PART NUMBER 

-

. ._-_._­
._-_.- -- .- ­

.~--. 

~ 

.---.. 

i 

-_. .._" .~-
I 

.---.. 

-_. i 
PRINTEO IN UNtTEO STATES OF AMERICA 

08-39 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

1 

9--------2 
0--------8
1--------. 

------6 

6 

18 - '""""'0 

17-.....,..@ . 

18 18 
8 ~ i, 

I J'17 

/ ? fl 
111 1D / /~.' 

14 
/ 

13/ I 
9 

12' A 
11~" ~ 

lO---1Q, 
A·25239 

FIG. 08-16 - DISTRIBUTOR VACUUM CONTROL 

KEY 	 OESeR I PTJ.ON 

UNIT I>/BRACKET ASM. 


ORDER 1116088 UN I T AND. 1865656 coup\. ING (SEE NOTE Al 

1865656 COUPL lNG, WILL WORK FOR 1116049 (SEE NOTE B) 


ELBOW (SEE NOTE A) 

NOTE A - FOR SO-220 ENGINES - BELOW ENGINE SERIAL No. 254276 


FOR sO-240 ENGINES - BELOW ENGINE SERIAL No. 114511 


NOTE B - FOR SO-220 ENGINES - ENGINE SERIA\. No, 254276 UP 


FOR sO-240 ENGINES - ENGINE SERIAL No. 11l±211 UP 


PRIN"fSD IN UNITED STATES OF AMERICA 

NO. O£L.C.O...,..EMY 
REQ'O PART NUMBER 

I 1116049 


1 1116088 


1 	 ~ 121 370 
~ IH PART NUMBER 

1 

08-40 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.1, 2/56 

GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-16 - DISTRIBUTOR VACUUM CONTROL - Continued 

2 COUPLI NG 
SEE NOTE A I 1865656 

SEE NOTE 8 I 1883027 

3 GASKET I 1841901 
4 SPRING I 1912719 

5 UNIT 

SEE NOTE A I 
 1912733 
SEE NOTE 8 I 1928580 

6 BRACKET I 1857725
"--" 

7 INDICATOR I 1857726 ..._-_.. 

8 ARM, ASM. I 191 2736 

9 SCREW FIL-HD. 1/4NC x 2" I I® 114 991 
10 SCREW I 1857727 
II SPR ING I 1847668 
12 WASHER i I 1857728 
13 WASHER LOCK 1/4" INT. 1 1(1') 138 167 
14 WASHER I 1857729 
15 WASHER I i 802760 
16 i NUT I 802818 

3 5024654=it±NUT 
.WASHER; LOCK; No. 10; >lED, 3 I® 106 497 

19 SCREW I 1847272 
I~ IH PART NUMBER 

NOTE A FOR SO-220 ENGINES - BELOW ENGINE SERIAL No 254276 
FOR SD-240 ENGINES - BELOW ENGINE SERIAL No 11 451 I 

NOTE B - FOR SO-220 ENGINES - ENGINE SERIAL No. 254276 UP 

FOR sO-240 ENGINES - ENGINE SERIAL No 11451 I UP 

i 

-

! 

-. 

._---' 

...J--... 


PRINTED iN UNITED STAlES OF AMERICA 

08-41 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ElECTRICAL SYSTEM 

FIG. 08-17 - IGNITION COIL AND MOUNTING 

NO. OELCO-REMYKEY DESCRIPTION 
Ri5:Q'O PART NUMBERI 

1 SCREW 1 100553 1 

2 BRACKET 1 1909180 


3 BOLT, HEX-HD., 5/16NC x 5/8" 
.~.-

i 2 ri', 181 084 

4 WASHER LK 5/16" MED 2 Ie*) 103 320 

5 WASHER --,L 5/16" ! 2 11<') 118 774 


6 CO IL) 'SM. 


6 VDL T I 
 1115328 ---. 
12 VOLT 1 1115043 

7 CLAMP 2 1909206 

8 NUT, HEX., No, 10NF 2 Irli) 10) 088 


ifi<) IH PART NUMBER .._---------. 

i 

! 

..~-~..--. 

i 

PRINTED IN UNITED STATES OF AMERICA 

08-42 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

4-3189. 

FIG. 08-18 - IGNITION - STARTER SWITCH (Left Hand Drive) 

KEY 

1 2 a 4 5-~ 1f \ "­
"­ 6 

~ ~ 

l!Jp 
~ 

11..2601'1 

FIG. 08-19 - IGNITION SWITCH (Right Hand Drive) 

PRINTEO IN UNITEO STATES OF AMERiCA 

08-43 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

o 
1 

d 
2 

I 

A·260n 

FIG. 08-20 - STARTER SWITCH (Right Hand Drive) 

NO.i I 
KEY OEseR IPTI ON I H PART NUMBERREQ"O 

SWI TCH, ASH • I 80949 R91 
..--.. 

I NUT I 96 770 H 

2 NUT I 96 771 H 


1 NOT SERVICED SEPARATELY 

4 CLIP 2 72 949 H 


5 SCREW 2 132 750 

i 

..---... 

PRINTED IN UNITEO STATES OF' AMERICA 

08-44 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

1 4 
A 

1\ 

I ! 

I \ 

I 
I 

~ 

. \ 
22 

~) 

,~
~ / IrI II I I _20

13 1 12 3 11 

B-792017-~ 

FIG. 08-21 - INSTRUMENTS AND INSTRUMENT CLUSTER 

,I NO.KEY DESCRIPTION j H PART NUMBER
REQ'Oi 

I 

CLUSTER ASM. 

fOR GASOLINE ENGINES W/O SAFETY TANKS (EXCEPT RC-160 SERIES) I 81 448 R93 

FOR GASOLINE ENGINES W/SAFETY TANKS, AND RC-160 SERIES I 94 001 R92 

fOR LPG ENG I NES I 110 081 R92 

I NUT, HEX. No. 10NF 6 103 088 

2 INSULATOR I 93 150 R I 

3 SCREW, "D-HO, No. BNt X 1/4" AR 13 1 95~ 
4 AMMETER, ASM, I 86 577 R91 

" -' GAUGE, ASM. I 86 589 R92 

6 HOUSING, ASM. I '86 585 R91 

7 MASK, ASM. I 86 581 R92 

I:l GLASS I 86 586 RI 

9 GASKET I 86 582 RI 

10 BEZEL I 86 590 R I 

II GAUGE I 86 587R91 

12 BAR I I 86 583 RI 

13 GAUGE 

6 VOLT GASOLINE ENGINES I 86 588 R91 

12 VOLT GASOLINE ENGINES I 93 259 R91 

DIAL (FOR LPG EN~INESJ -' 110 098 R91 

PRINTED IN UNITED STATES OF" AMERICA 

08-45 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

KEY 

FIG. 08-21 - INSTRUMENTS AND INSTRUMENT CLUSTER - Continued 

III BAR 

6 VOLT I Cl6 5tl4 RI 

12 VOLT I 96 002 R2 

i 
15 DIVIDER (FOR 12 VOLT SYSTEM) I 67 233 H 


16 BAR (,OR 12 VOLT SYSTEM) I 108 999 H 


17 BOLT, HEX-HO., 1.4NF x 3/4" 2 182 654 


18 NUT, SPEED, No. 10NC 2 86 689 RI 


19 SCREw PAN-HD., No. 10NC x 1/2" 2 159 921 

20 RESISTOR (FOR 12 VOLT SYSTEMS, W/SAFETY TANKS) I 65 392 R92 

21 PALNUT J No. IONF 2 146 061 


22 WASHER, LK., No. 10, INT. 6 138 534 


23 WASHER, LK., 1/4", (XT. 2 114 604 


24 NUT, HEX., 1/4NF 2 103 024 


1 2 
I I 

I 

A-34286 

FIG. 08-22 - FUEL GAUGE SWITCH 

. 
I 
 NO. 


DESCRIPTION 	 I H PART NUMBERKEY 	 REQ'O 

I KNOB I 117 544 R91 

2 NUT I 77 789 R I 


PLATE I 117 612 RI
3 
4 SWITCH, ASM. I 81 548 R91 

5 	 SCREW, RO-HD., No. 8NF X 1/4" 4 132 750 


CLIP LK. 4 72 949 H 


-. 

PRINTED IN UNITED STATES OF AMERICA 

08-46 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

1--- 7 

1iJ---s 
1 234 r; 
I I I I \
I I I I \ 

'!J!iii(jjl!!!Il!!liill liiiI!lIlI1!H'" $~@®~ 
\ 

FIG. 08-23 - LIGHT SWITCH 

! 
I KNOB 1 I 17 543 R91 

2 NUT I 77 789 RI 

3 ESCUTCHEON I 117 571 R I 
4 BUSHING I 80826 RI 

5 ROD I 123 131 R I 

6 S"'I TCK, ASM, I 138 093 R9.l 

7 seRE"" I 9 ie*) 1864099 

_~Sl 9 72 949 H 

® DELCO-REMY PART NUMBER 
--~.~----.--------~ 

.~-.-- c---. 

-'--'-'~ 

--.-.----- . 

, 
i 

i 
..--. 

II 

I 
i 

PRINTED IN UNiTED STATES OF AMERICA 

08-47 

Donated by John & Susan Hansen - For Personal Use Only



---

MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

3 

Ii 
\ 
\ 

~ 
__ 6 

A.342BB1 t 

FIG. 08-24 - DIMMER SWITCH 

, 
NO.

KEY OESeR! PTrON r H PART NUMBERREQ'O 

i 

I SCREW 3 e:> 11)64099 
2 CLIP 3 72 949 H 

3 SWITCH, ASM. I ® 1997009 

4 PLATE I 8lt020 RI 


5 2 171 575
SCREW, w/WASHER, AS .... 

6 SCREW, RD-HD.} TAP., No. 10NF X 3/8" 2 420 990 

® DELCO-REMY PART NUMBER 

_. 

PRINTED IN UNITED STATES OF AMERICA 

08-48 

Donated by John & Susan Hansen - For Personal Use Only



------

MT-97 Rev. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

---- ~ .....6 7 8 
\ 

A-342ff 

FIG. 08-25 - HEADLIGHT (Sealed Beam) 

NO.KEY OESeR) PTI ON J H PART NUMaERREQ'O 

HEADLI GHT, AS .... 

6 VOLr 2 80 673 R92 
~---~. 

12 VOU 2 80 674 R92 
----.----~-~--~---~-----~-~-~-.c---­

1 ,-M?ULDING 2 59 9tl3 R 1 I--..­
2 NOT USED 

3 SCREW 6 I ..III 352 
'-~'----'-~---~--~'---'----' 

4 RETA INER 2 105 303HA-. --_. 
-

5 LAMP 


6 vou 2 4.2§ 795 

12 VOLr 2 i 456 796 


6 RING 2 100 398 H 


7 SC~ 4 10O~H 


4 
-.~ 

8 I NUT 93 989 RI 

9 NOT SERVICED SEPARATELY 

10 GASKET 2 95 577 H 
, 

II HARNESS, AS.." 

~Nor fOR RC-!.§Q SER' ES 2 82 426 R91 

fOR RJ;--J60 SER' ES 2 90 208 R91 
PRINTED IN UNITED STATES OF AMERICA 

08-49 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

, 


FIG. 08-25 - HEADLIGHT (Sealed Beam) - Continued 

RIGHT HAND DRIVE 

HEADl:!GHT~ 

6 VOLT 2 82 253 R91 
12 VOLT 2 82 254 R91 

._..­
5 LAMP 

6 VOLT 2 451 649 
12 VOLT 2 451 64'\ 

I 

• 

I 

PRINTED IN UNITED STATES OF AMERICA 

08-50 

Donated by John & Susan Hansen - For Personal Use Only



MT-97Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

I 

2 

3 
4 

5 
6 

7 
8 

9 
10 

II 

12 

13 

14 

15 

16 

17 

18 

19 

20 
-~"" 

21 

i 
I 

/
I 

12161'1 
I\ I\ 

.......... " ........ . 
 ~ 
A-34290 

FIG. 08-26 - HEADLIGHT (Ti It Ray) 

HEADLI GHT ASM 

6 VOLT (SEE NOTE "AU) . 84 661 R91 

GASKET 95577 H 

SCREW 100 399 H i 

NOT SERVICED SEPARATELY 

SCREW, TAP., PAN-HD"., No. 10 x 1/2" 441 061 

RING 104 556 HX 

REFLECTOR 104 553 H 

SEAL 104554 H 

LENS 164~~8H 
RETAINER . 10'1 301 HA 

NOT USED 

MOULDING ASM. ')9 98~ RII 

SCREW PAN-HD TAP No 8 x 7/16" i 4S0 ')21 

NOT USED 

SCREW, RD-HD., TAP, No.8 x 3/8" 17 1352 

LAMP 

6 VOLT 50-32 I6f33llCP 

12 VOLT 50-21 CP I1i7655 

eLi P 104555 H 
HARNESS ASM. 138 172 R91 

NUT 9"1 989 RI 

N~T SPEED, No. 10 97 009 H 

NOT USED 

SPRI NG 67j02 RI 
"-~--.------~~ 

"-­
NOTE "A" - WHEN USED fOR TRUCKS WITH 12 VOLT SYSTEM REPLACE 6 VOLT LAMP, 107 33lI 

WITH 12 VOLr LAMP, 147655 

PRINTED IN UNIT~D STATES OF AME~ICA 

08-51 

Donated by John & Susan Hansen - For Personal Use Only



--- -

--

MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


:;:to -
~\1t1 ~ 
I \ \ II \ \ 
8 9 10 ,.1 I 

I 
TI 

I I \ I1 2 8 , 6 8 
A·25739A 

FIG. 08-27 - PARKING LIGHTS 

NO.KEY OEseR j PT I ON I H PARI NUMBERREO'O 

~Gf:o~~~ 2 i 80 675 R91 
12 VOLT 2 80 676 R91 .. ­ ...-~~. 

~.------~--

I NOT SERVICED SEPARATELY 
2 LAMP ! i 

6 vc:.<:..r 3 CP 2 142 101 
12 vo,:."[) 3 <:;P 2 142 450 

3 GASKET 2 86 922 RI 

4 LENS' 2 132 639 RI 


5 MOULDING 2 86 924 R I 


6 SCRE\y' 4 53 526 D 


7 GASKET 2 80 767 RI 

8 NUT, HEX. ~!16NC 2 1.Q2 614 


:t WASHER LK. 5/16" EXT 2 114 605 

10 CLAMP i 2 77 282 RI 

, " 1----1 

~-2 3 , 
I I 

I \ 

~ 
A-26076 

FIG. 08-28 - HEADLIGHT CABLE JUNCTION BLOCK 

NO.
KEY DESCRIPTION t H PART NUMBER/"fEQ'O 

I SCREW , 3 64 022 H 


2 CLIP 3 113 951 H 


3 
 BLOCK, ASM. I 92 444 H 

4 SCREW 2 424 335 


PRINTED IN UNITEO STATES OF AMERICA 

08-52 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

......1. 

Ud.(· .~l 

A-32369 

FIG. 08-29 - STOP AND TAIL LIGHT (Guide) (Early Production) 
(Not For Body, Codes 1610, 1617, 1618) 

LIGHT, ASM. 

6 VOLT 1 50 004 HA 

12 VOLT 1 45 64') HA 

!I s~w! RO-HD No 8 x 5/8" 4 145135 

2 RETA I NER I J 50 500 H 

3 LENS I 50 501 HA 

4 GASKET 1 50 502 HA 

I 

LAMP 

6 VOL T 21 -3 c p I 145 416 

12 VOLT 21-3 CP I 188 028 

5 

i 

6 NUT 2 83 001 RI 

7 NOT SE~ICED SEPARATELY 

8 NOT SERV I CEO SEPARATELY 

9 _NOT SERVICED SEPARATELY 

10 NOT SERV I CED SEPARATELY 

i 
! 

PAINTEO IN UNITEO STATES OF AMEfllCA 

08-53 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

I 

2 

3 
4 

5 

6 

7 
8 
9 

10 

II 

12 

_ ..Ll 

FIG. 08-30 - STOP AND TAIL LIGHT (Grote) (Early Production) 
(Not For Body, Coc:es 1610, 1617, 1618) 

I 

LI,GHT, A~ 

h VOLT I 

12 VOLT I .. _.._-..- .. 

SCREW, RD-HD., No. 8NC x 1/2" 2 

RET A I NER I 
.. --~..- ...--.. 

LENS I 

GASKET I 

LAMP 

6 VOLT, 2-1/3 CP I 

12 VOLT 2-1/3 CP I 

NOT SERVICED SEPARATELY 

SCREW, RD-HD., No.6 x 3/8" 2 

NOT SERVICED SEPARATELY 

NOT SERVICED SEPARATELY 

NOT SERVICED SEPARATELY 

NOT SERVICED SEPARATELY 

WASHER. LK, ,lj4' ,NT 2 

NUT HEX Jj4NC 2 
PRINTEO IN UNITED STATES OF AMERICA 

A-26069 

5~004 HA 


45 645 HA 


16 767 R I 


81 712 RI 


81 713 RI 


81 714 RI 


142 449 

173 029 

125 728 

. ­'-"---" 

I~J67 
109 084 

08-54 

Donated by John & Susan Hansen - For Personal Use Only



3 

MT-97Rev. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

/
/ 

10 14~

8--­

A·32149 

FIG. 08-31 - STOP AND TAIL LIGHT (Guide) 
(For Ponel Body, Codes 1610, 1618; Trovel,,11 Body, Code 1617) 

KEY OEseRI PTI ON 

BRACKET 

FOR SINGLE 

FOR DUAL MOUNTING L 

RIGHT HAND DRIVE 

PRINTED IN UNITED STATES OF AMERICA 

08-55 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

3 
I 

I 


9 
I 
I 

10 
I 
I 
I 

I I 
I 
I ~ 
I 

11 
~ A·36566A 

FIG. 08-32 - STOP AND TAIL LIGHT (Guide) (Grote) 
(Not For Body, Codes 1610, 1617, 1618) 

(Late Production) 

KEY 

r 

LIGHT, ASM. 

6 VOLT 

DESCRIPTION 

._..­

NO. 
REQ'O 

I 

I 
I H PART NUMBER 

GROTE GUIDE 

50 004 HA 50 004 HA 

.._I~~T__~_. I 45 645 HA 45 645 HA 

I 
2 

3 
4 

5 
6 

7 
8 

9 
10 

NUT I HEX., 1/4NC 

WASHER LK., 1/4" INT. 

NOT SERVICED SEPARATELY 
NOT SERVICED SEPARATELY 
NOT SERV.JCED SEPARATELY 
NOT SERVICED SEPARATELY 
NOT SERVICED SEPARATELY 
GASKET 
LENS 
SCREw 

I 

2 

2 

I 

I 
2 

109 004 

138 167 

Ij7 471 
189 106 

109 004 

138 167 

137 473 RI 

137 472 RI 
145 135 

II BULB 
6 VOLT 

12 VOLT 

I 
I 

145 416 

454 645 

145 1116 

454 645 

12 NOT SERVICED SEPARATELY 

PRINTEO IN UNITEO SjATES OF AMERICA 

3-56 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev, No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 


FIG. OB-32A - STOP AND TAIL LIGHT BRACKET AND LICENSE PLATE BRACKET 
(R-100, R-llO, R-120, R-l30 Series) 

KEY OESCRIPTION 	 I H PART NUMBER 

RIGHT HAND DRIVE 

I 	 I BRACKET ASH 80766 RII 
i 

I 

i 

I 
i 

! 
j 
i 

I 
I 

I 

I 


PAINTED 'N UNITI!;P STATES OF AMEFtICA 

OB-56A 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7156 
MEMORANDA 

PRINTED IN UNITED STATES 0'" A.MERICA 

08-568 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

8/ 
/' 

7-- .,....~ "­

--8 

10.3.291 

FIG. 08-32B - STOP AND TAILLIGHT BRACKET AND LICENSE PLATE BRACKET 

KEY 

I NUT, HEX. ,-3/(lNF 

2 BOLT, HEX-HD. 3/ilNF x 

1 WASHER LK 1/8" "lED. 

4 I BOLT HEX-HD., 1/ilNF x 
') BRACKET, TAIL LIGHT 

6 BRACKET, LICENSE PLATE 

7 NUT, HEX., 1/4NC 

8 WASHER, LK 1/4" INT. 

9 BRACKET T A ILL I GHT 

{Mounted on Side Rail} 

{R-I40-4x4, R-1SO, R-l60, R-160-4x4, RC-l60 Series} 


DESCRIPTION I H PART NUMBER 

103 026 

1-1/2" 182 '726 

10'\ 121 
1n 182 718 

67 011 H 
42 372 HX 

109 08~ 

138 167 

6[' 012 H 

..,_ 

PRINTED IN UNITED STATES OF AMERIC.... 

08-56C 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

I=:============:=:=:=====:=====::J A-34292 

FIG. 08-32C - STOP AND TAIL LIGHT BRACKET AND LICENSE PLATE BRACKET 
(Mounted on Rear Crossmember) 
(R-160, R-160-4x4, RC-160 Series) 

, 
I 

KEY OESCRrPTrON I I H PART NUMBER 

I 
1 WASHER, LK., 1/4", tNT 138 167 

2 BRACKET J LICENSE PLATE 42 372 HX 

3 NUT J H [x. J 1j4NC 109 084 

"NT!!:':!'!) IN UNITeo STATES OF AM£AtCA 

I 

08-560 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No. 1,2/56 

,GROUP 08 - ELECTRICAL SYSTEM 


!J

,I 

1/ 

A·36S3.. 

FIG. 08-33 - HORN 
(R-100, R-110, R-120, R-130 Series) 

NO, REQ'D 

HORNS 

I 

I; 

2 

HORN, ASM. 

SPACER I 

I 

I 

(!J 1999658 
80856 RI 

3 

Ij 

NUT, HEX., 

WASHER, 

BRACKET 

1/4NF 

Ltc) 1/'4 u 
, INT, 

2 

2 

2 

2 

1 

103 024 

138 167 

120 346 R91 

" J 

6 

7 
8 

NUT, H[ x., 1/2NF 

WASHER, L K. j 1/2", M[D. 

BOLT, HEX-HD., I/ZNF x I" 

BRACKET 

HORN, ASM. 

PRINTED IN uNITED STATES OF AMERICA 

I 

I 

I 

I 

1 

1 

I 

I 

103 0?8 

103 323 

182 776 

120 3~0 R91 

6 1999657 

I~DELCO-REMY PART NUMBERS 

08-57 

Donated by John & Susan Hansen - For Personal Use Only



---

MT-97 
GROUP 08 - ELECTRILAL SYSTEM 

FIG. 08-34 - HORNS 
(R-140-4x4, R-160-4x4 Series, Left Hand Drive) 

NO. REQ'O 

HORNS 

I H PART NUMBER 
DUAL, 

SINGLE CODE I 

KEY DEseR I PTION 

I 0815 

1 SCREW, AS"'. I 1 228 321 

2 HORN, ASM. 
.~.---

6 VOLT, LOW NOTE 1 ® 1999657 
12 VOL T , LOW NOTE 1 ~ 1999757 

3 SPACER 2 ! 2 80 856 RI 


4 BRACKET 1 129 168 RLI 
--. 
SCREW AND WASHER (SEE SEPARATE ILLUSTRATlON) 

..~--. 5 
.~ 

6 RELAY (SEE SEPARATE ILLUSTRATION) 


7 NUT, HEX., 3/8NF I 103 026 


8 WASHER L K., 3/8", EX T I 138 489 


9 CLIP AR 6'\ 402 H 


10 BOLT, HEX-HD. 3/8NF x I" 1 182 718 


11 BRACE I 12~1 
 ..­
12 BOL T! HEX-HO., 1/4NF x 7/8" 1 182 657 .­

13 WASHER, LK. ) 1/4", MED. I 103 319 


NUT, HEX., 1/4NF 1 .. 103024 

*)DELCO-REMY PART NUMBER 


PR:1NTEO iN UNITED STATEs OF' AMERICA 

08-58 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 ­ ELECTRICAL SYSTEM 

KEY OEseR ,POTION 

I 
I 

NO. REQ'O 

HORNS 

DUAL, 
SINGLE CODE 

0815 

I H PART NUMBER 

FIG. 08-34 - HORNS - Continued 

14 WASHER, 
NUT, 

LK., 1/4", INT. 

HEX. } 1/4NF 
2 

2 

2 
2 

! 138 167 
103 024 

15 HORN, ASM. 

6 VOLT HIGH NOTE 

12 VOLT, HIGH NOTE 

I 
I 

(*) 

~ 
19996')8 
1999758 

16 BOLT, HEX-HD., 1/4NF x S/8" 
WASHER, LK., 1/4", MED. 

NUT, HEX., 1/4NF 

2 
2 

2 

182 6so 
103 319 
103 024 

17 BRACKET I 89 018 R93 
~DELCO-REMY PART NUMBER 

-

PRINTED IN UNITED STATES OF AMERICA 

08-59 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-35 - HORNS 
(R-150, R-160 Series - Left Hand Drive) 
(R-140-4x4, R-150, R-160, R-160-4x4 Series - Right Hand Drive) 

NO, REO'O 

HORNS 
I

KEY 	 ! H PART NUMA~~DESCRIPTION DUAL, 
SINGlE CODE

I 0615 

I I SCREW, AS"', 	 I 1 228 321 

I 
2 	 HORN. ASM. 

LOW 	 NOT~ 

6 ~T 1 ~ 1999~51 
12 VOL r I (*) 1999757 

HIGH NOTE 

6 VOLT 1 ® 1999658 

12 VOL T I ,~ 1999758 

3 I 	 RELAY _~EE SEPARATE ILLUSTRATION) 

4 	 NUT, HEX. 3/8NF 1 I 103 026 

5 	 WASHER, LK., 3/8", MED I 1 101 121 

6 	 CLIP AR ,;63 402 H 

7 BOLT, HEX-HD., 3/8NF xl" 	 1 1 182 718 

8 	 BRACKET I 1 120 336 R91 
.-.----.-~-

9 	 NUT, HEX., 1/4NF 1 103 O~ 
WASHER, LK.,1/4·~ M~--~· I 103 lL9 

~.-

10 BOLT, HEX-HD., 1/4NF x 5/8" 	 I 182 650 

II NUT, HEx., 1/4NF 2 2 103 024 

WASHER, LK., 1/4" 1NT. 2 2 138 167 
SPACER 2 2 80 856 RI 

~-

® DELCO-REMY PART NUMBER 

PRINTED IN UNITED STATES OF' AMERICA 

08-60 

Donated by John & Susan Hansen - For Personal Use Only



--

MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


FIG. 08-36 - HORNS 
(RC-160 Series) 

NO, REO'O 

HORNS 

DESCRIPTION I t-! PART NUMBERKEY 
DUAL. 

SINGLE CODE 
OB15 

I BRACKET 1 I 89 alB '193 

2 HORN ASM. 

6 VOLT LOW NOTE I ~ 19996'57-, 
12 VOL T, LOW NOTE 1 e 1999757 

6 VOLT,~~ 1 ,e> 1999658 
12 V~T~NOTE 1 0) 19997'58 

r---­

3 SPI,CER 2 2 80 8'56 RI 

4 WASHER, LR. 1/4", I NT • 2 2 13 8 167 

'j NUT, HEX., 1/4NF 2 2 103 024 

6 BOLT HEX-HO. 1/4NF x 5/8" 2 2 i 182 650 

7 WASHER L K I/il" "Eo 2 2 i 
f 10i '119 

B NUT, HE X 1/4NF 2 2 103 024 

!(*; DELCO-REMY PA~"T NUMBERS 
I 

i 

i 
i 

'-.~.. 

: 
f --, 
l 

,--, 
I 
I 

,~ 

,--, 

i 
.~.-~-. 

l 
! 

PRINTEO IN UNITED STATES OF AMERICA 

08-61 

Donated by John & Susan Hansen - For Personal Use Only



II MT-97 
GROUP 08 - ELECTRICAL SYSTEM HI 

1 
I 

FIG. 08-37 - HORN RELAY 

NO.KEY DESCRIPTION 	 I H PART NUMBERREQ'O 

RELAY, ASjoj. 

6 VOLT 	 1 1116175~ 
12 VOLT 	 1 <3 1116781 

1 COVER 1 Ie*) 1874297 

2 BOLT, HEX-HD., 1/4NF x 5/8" 2 182 650 


NOT SERVICED SEPARATELY
3 

4 WASHER, LK., 1/4", jojEO. 2 103 319
-
5 NUT, HEX., 1/4NF 	 2 103 024 

6 WASHER, LK 


6 VOLT 3 :<3 802729 

12 VOLT f(*) 1855978 


7 SCREW 3 	 J!) 1881998 
<3 DE LCO-REMY PART NUMBER 

! 

I 

PRINTED IN UNITED STATES OF AMERICA 

08-62 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 

GROUP 08 - ELECTRICAL SYSTEM 


FIG. 08-38 - LICENSE PLATE LIGHT 
(For Pickup Body, Codes 1650, 1651, 1652 With Rear Bumper, 
Codes 0119 And 0120; And Traveloll Body, Codes 1616" 1619) 

I I H PART NUMBER 
NO.KEY DESCRIPTION 

REO'O 
PlCKUPIODV TlIAVELAU aoDV 

LIGHT! ASM. I 87 084 R91 122 237 R91 

I NOT SERVIC~D ~EPARATELY 

2 

3 

i NUT HEX. 1/4NCc 
WASHER, LK. 1/4 ,_.l:XT • 

I 
I 
I 

109 084 

121 753 

109 084 

121 753 
4 BAR I 89882 RI 89 (J1:,j2 RI 

5 SCREW, RD-HD., SLT., 1/4NC x 1/2" I 113 955 113 955 
6 COVER I 89885 R I 122 595 R I 

7 SCRE''';, wLLOCK"ASHER ASM. 2 89 886 R91 89 886 R91 

8 LENS 1 89 884 R I 89 884 RI 

9 GASKET I 89883 RI 89 883 RI 

10 LAMP (6 VOLT, 3 cP) I 142 303 142 303 

II SOCKET, "LCABLE ASM. 1 89 985 R91 126 571 R91 

PRINTED IN UNITED STATES OF AMERICA 

08-63 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 
GROUP 08 - ELECTRICAL SYSTEM 

FIG. 08-39 - FRONT AXLE WARNING LIGHT 
(R-140-4x4, R-160-4x4 Series) 

KEY DESCRIPTION NO. 
REQ'D I H PART NUMBER 

I SWiTCH, IGNITION (SEE SEPARATE ILLUSTRATION) 

2 DECAL I I 001 674 RI 
'---' 

3 LI GHT, ASM. I '}7 188 R91 

6 VOLT I 142.3 11 

12 VOLT I 142 451 

4 CLIP AR 63 402 H 

5 CLIP (SEE WIRING DIAGRAM) 

6 GROMMET (SEE WIRING DIAGRAM) 

7 CLIP (SEE WIRING DIAGRAM) 

8 BRACKET I 1'\6 14'\ RI 

9 SWITCH I ,)6 )48 R91 

10 SCREW, RD-HD" SLT. No. 10 x 3/8" 2 110 499 
WASHER, LX" No, 10, INT. 2 138 534 

II FRONT AXLE SH I FT LEVER (SEE GROUP 13) 

I 

I 
PRINTED IN UNITEO STATES OF AMERICA 

08-64 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 


1 
/ 

@ 

@ 

12 678 
~ \ I I13--...@ h ~ .t.17-~ 

14--_ 
13--.::;:t 
12-­

I 	 f ~ ~ 
I I I

15 11 10 9 
'16 

A·40no 

FIG. 08-40 - BATIERY BOX (6 Volt) 
(R-1OO, R-llO, R-l20, R-130 Series) 

R·WOT IKEY OEseR I PTI ON 	 R·nO R·130 t H PART NUMBER 

R·120 : 
I 

X -iI CLAMP w/SHIELD, ASM. 	 X 79 904 R II 

BUMPER, RUBSER 	 X X 76 652 RI 

X­2 NUT, HEX, 1/4NC X 109084 
3 WASHER. LK 1/4" MED X X 103 319 

4 WASHER. FL I/q" X X 118-173 

'5 jlOLT, BAT CLAMP FRT X 120 ,84 RI 

FOR STD CAPACITY BAT X 12'1 9,7 RI 

FOR INC CAPACITY BAT X 120 8~4 R I 

6 NUT HEX 1/2Nf X X 103 028 

7 WASHER LK 1/2'-, MEO. X X 103 323 

t\ . BOLT, HEX-HD 1/2NF xl" X X IB2 774 
9 BOLT HEX-HD 3/8NF X 7/B" X X 182 717 

10 wA~HER Ll<. 3/8" MED X X 103 321 

II NUT HEX 3/BNF X X 103 026 
! 

" ­
12 NUT, HEX., 5/16Nf 

rOR R-IOO-16345, R-I 10-51362, R-120-10981 AND UP X 103 025 
I 

11 I wASHER LK. 5/16" MED. 

FOR R-IOO-16345 R-110-51362 R-120-10981 AND UP X 103 320 
I 

14 \VI\:lHER FL 5/16" 

~R R-IOO-16345 R-IIO-')1362 R-120-10981 AND uP X 144 447 H .- ­
15 SUPPORT FRT. X X 8, 6'16 RI 

16 TRAY, BAT. X X 72 92"\ R2 
PAiNTEO IN UNITED STATES OF' ....MaRle'"' 

08-65 

Donated by John & Susan Hansen - For Personal Use Only



---

----

MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

1 H PART NUMBER 

RIGHT HAND DRIVE 

I CLAMP, BAT~ X X 72 924 RI 

15 SUPPORT) rRi. X X 83 655 RI 

18 SUPPORT) REAR X X 83659 RI 

I 

! I 

I 
-~ 

.~-. 

--~ 

..--­

. 

..~--~.. 

~- ----< 

! 

i 

..-~.. 

.~ 

-.--~-

..< 

PRtNTEO IN UNITED sT.....TES 01' AMERICA 

i 

08-66 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 
GROUP 08 - ELECTRICAL SYSTEM 

-6 

e-.-B 

1.-38138 

FIG. 08-41 - BATTERY BOX (6 Volt) 
(R-140-4x4, R-150, R-l60, R-160-4x4 Series) 

KEY DESCRIPTJON 

NO, REO'O 

BATTERY BOX 

R-140...... R-16O 
R-I50 11.-160-4.4 

I H PART NUMBER 

I 

2 

3 
4 

NUT, HEX., 1/4NC 

wASHER, FL., 9/32" 
wASHER, LK., 1/4", "ED. 

BOLT, 1/4NC x 9-1/4" 

2 

2 

2 

I 

2 

2 

2 

I 

109 0ti4 

103 339 

103 319 

120 833R I 

5 

I 

CLAMP, wlSK I ELD, AS .... 

BUMPER, RUBBER 

CLAMP, .,,/SK:ELD AS". 

I 

I 

I 

79 904 RII 

76 652 R 1 

103 591 R II 

6 

7 

8 

9 

10 

II 

12 

___13 

BOLT, HEX-HD. 3/BNr x 7/8" 

wASKER, LK., 3/8", "'ED. 

NUT, HEX., 3L8Nf 
TRAY 

SPACER 

wASKER FL. 3/8" 

BOLT, HEx-HD., 3/BNr x 1-1/2" 

BOLT, 1/4NC x 10-3/4" 

I 

3 

1 
I 

4 
2 

2 

1 

I 

3 
3 
I 

4 
2 

2 

I 

! 182 717 

103 321 

10.1026 

72 '923 R2 

101 927 H 

120 394 

182 726 

120 834 R I 

RIGHT HAND DRIVE 

5 
10 

12 

CLAMP 

NOT USED 

BOLT, HEX,.HD., 3/BNr x I" 

1 

2 

I 

2 

72 924 R 1 

182 718 

PRINTEO IN UNITED STATES OF AMERICA 

08-67 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

18­

11 

18 

A·l7!l55 

FIG. 08-42 - BATTERY BOX (6 Volt) 
(RC-160 Series) 

KEY DESCRIPTION NO. 
REQ'O 

I 
I H PART NUMBER 

I 
2 
3 
4 
5 

NUT, HEX 1/4NC 
WASHER, LK 1/4" "'ED 

CLAMP 
BOLT, I/~ X 9-1/4" 
BOLT, HEX-HD., 3/8NF x 3/4" 

2 
2 
I 
I 
4 

109 084 
103 319 
~2 924 RI 
120 833 R I 
182 716 

6 I WASHER 

L FL., 3/B" 
LK. 3/8" MED. 

4 
10 

118 775 
103 321 

7 
8 
9 

10 
II 

12 
13 
14 
15 
16 
17 
18 
19 

SUPPORT (REAR) 

BRACE 
BOLT, HEX-HO., 7/16NF x 1-1/4" 
WASHER, LK' J 7/16", MEO. 

NUT, HEX., 7/16 NF 
BOLT, HEX-HD., 3/8NF x I" 

NUT HEX. 3/BNF 
ANGLE 
BOLT H£X-HO. 5/16NF x I" 
SUPPORT (FRONT) 

TRAY 
BOLT, I/~NC x 10=3/4" 
WASHER, FL., 1/4-"--­

-

PRINTED IN UNITED STATES OF AMERICA 

I 
I 
I 
I 
1 
2 

10 
I 
1 
1 
I 
I 
1 

i 

91 088 RI 
93 280 R I 

182 753 
103 322 
271 505 
182 718 
103 026 
93 279 RI 

182 689 
"'--'" 

93 281 RI 
72 923 R2 

120 834 RI 
103 339 

08-66 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 


, 1 

/ 

2 
I / 

I I 

~J/ 

, , 
'7 

A-29137 

FIG. 08-43 - BATTERY BOX (12 Volt) 
(For Gosoline Engines) 

KEY DESCRIPTION ! H PART NUMBERNO IREO'C i 

I ~, HEX 1/2Nf 4 103 028 

2 WASHER LK 1/2" MED 4 103 323 


3 
 SHIELD I 108 508 RI 


4 COVER ASM. 1 104 620 H8 


5 , NU~ HEX JLBNf 2 103 02b 

6 WASHER, LK., 3/B" , MED. 2 103 321 


7 BOX. ASM. I 80 618 ~91 


8 BOLT 2 105 915 HA 


9 PI NconER 3/32 X ~H 2 103 373 


10 BOLT, HEX-HO, 1/2NF X I-I/~" 4 182 776 

I 

I 

I 

~ I 

PRINTED IN UNITED STATES OF AMERICA 

08-69 

Donated by John & Susan Hansen - For Personal Use Only



MT-97 Rev. No.2, 7/56 

GROUP 08 - ELECTRICAL SYSTEM 

I 

~==============~~~II, 
, 
, 
I 
I , 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

FIG. 08-44 - BATTERY BOX (12 Volt)­
(For LPG Engines) 

K£!.Y I DESCRIPTION I NO. 
REO'O I H PART NUMBER 

1 TRAY 1 126 260 R I 

2 ; WASHER, LK" 'l/8" MED 6 103 321 

3 NUT HEX. 3/8NF 6 103 026 

4 BOLT, HEX-HD., 3/BNF X I" 6 182 718 

5 BOLT 5/16NC x II" 4 16 735 RI 

6 CLAMP 2 99 191 RII 

7 NUT, HEX., 5/16NC 4 102 634 

WASHER, LK., 5/16", MED. 4 103 320 
1 

Ie> SHIELD, BArTERY, ASM. I 108 373 RI I 

e> PARTS NOT ILLUSTRATED 

PRINTED IN UNITED STATES OF AMERICA 

08-70 

Donated by John & Susan Hansen - For Personal Use Only




